Yjamato

Parts List

SUPER HIGH SPEED
SAFETY STITCH MACHINE

MODELS & DEVICES
AZF8500G-C5-10 AZF8500G-A4-10
AZF8500G-A6-10 AZF8500G-Y6-10
AZF8518G-C5-10 AZF8520G-AY6
AZF8520G-AY8 AZF8520G-CA7
AZFR8500G-C5

Ki KTl C_SCI10

% YAMATO SEWING MACHINE MFG. C0,LTD,




TABLE OF MODEL & DEVICE

EFIEEREDEKT—E
device &
machine
model H&FE head
AL
@) @) @) O O @)
O @)
O O
O O O
@) O O
O @) @)
@) @) @) @)

<NOTICE>

This table includes the main models.

See the details of the gauge and others on the parts book for each device.

Some models without the gauge can not be produced.

This table is subject to change without notice.

<ER>

CORICIIRFWEZEHLTHDET, F—IVEOFHBRE/N\—Y Ty I Z2SRULTILEE W,
—IEERICED, FETERVWELHDET,

CORDEHEFEG. BELPEBOHRRVRILICEIDEEINSHZANHDERI DTS TETS L,



K=Y YUANDRA

T D=V ) X MEIAZF8500G-A4-T10(F A ZEMR) EEAETILC L TA T A M ZIERL TOWET,
BEEI~16ICEREREFTILZEHULTWVWET,

ER17~T7ETIL. HERESZELEL TWET, |
R=YYRNCRBESNTVWE NS —DTHERBEXAEXBEEEDULTVET,

AR ZIERELVTHBHFIE. EREOT A XTI,

S DEA (Parts No. OBICEHThTWETD, )
[ 1RIEONR—YURANMIHLT, SEZEEESNLEBRERDLTVWET,
[ ] AIZIBParts No. RURIEORIR
¢ FEO/—YYIMHULT, SEEMEShEBRRUETILIZRDLTVWET,

BMREXDERED ER

Yo ZONX—VYRMCRBESINTVWEERRE TEXORIE, Parts No.(ffl21d, 2150210) THEWVWL XY,
Y 0020004 D& E. 0020004 X (£20004 T Z3EXTE Lo

Y IFFa-—THEXOBRRIRBLRSZEANSETS W,

BE. TONX=YYRNDOEEFEIE. HRICEKDEEENZBEDHBDXITDTTTETS L,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZF8500G-A4-10 with Flat Knife,
The items from No.1 to No.16 contain the standard model.

The following items included No.17 contain the submodel and Device.

The dimension of Collar on this Parts List shows Inside diameter X Qutside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.2150210) which you require so that we can deliver the correct Parts to you.
Y% When the Part No.is “0020004” , please place an order for the part by showing “0020004"
or “20004" .
Y¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents H R
MISCELLANEOUS COVERS(1) AIX—EFR(1) 1
MISCELLANEOUS COVERS(2) HIIN—BER(2) 2
MISCELLANEOUS COVERS(3) A IIX—BER(3) 3
MISCELLANEOUS THREAD EYELETS FRERER 4
MISCELLANEOUS CRANKSHAFT &BUSHINGS FBHMEVTTyvaEER 5
NEEDLE BAR DRIVING MECHANISM sHiEEE 6
KNIFE DRIVING MECHANISM A X 7
PRESSER FOOT MECHANISM HIEE 8
TOP FEED MECHANISM(1) XU #E) 9
TOP FEED MECHANISM(2) EXUBE2) 10
TOP FEED MECHANISM(3) XV BEEB(3) 11
UPPER LOOPER DRIVING MECHANISM EIL—ICEHE 12

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISMTFIL—IEUZERIL—/WE#E13

FEED DRIVING CONTROL MECHANISM AIX U SRR E 14
FEED DRIVING MECHANISM XU S 15
LUBRICATING MECHANISM Rl L 16

EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-10

BAARVY7ETNERSR 17

€ AZF8500G-A6-10, Y6-10 EXCLUSIVE PARTS

BI7ETIVERBR

18

€ AZF8518G-C5 EXCLUSIVE PARTS

Y7ETILEREM

19

& AZF8520G-AY6, AY8 EXCLUSIVE PARTS(1)

H7EFTIVERER(1)20

€ AZF8520G-AY8 EXCLUSIVE PARTS(2)

B7ETFTIERBM(2)21

€ AZF8520G-CA7DA-1 EXCLUSIVE PARTS BY7EFILERSBE 22
€ AZFR8500G-C5DA EXCLUSIVE PARTS BYITEFINERSESE 23
K1 DEVICE K1 %8 24
€ KT1 DEVICE(1) KT1%&(1) 25
€ KT1 DEVICE(2) KT1%&(2) 26
C DEVICE C & 27
€ SC10 DEVICE SC10%E 28
& EXTRA PARTS(1) FEEM() 29
€ EXTRA PARTS(2) $EBR(2) 30
MISCELLANEOUS SUPPORTING BOARD 2 IRER 31
THREAD STAND RIB 32
WARNING LABEL BESANJ 33
LIST of MAIN SPARE PARTS EEBRYR b 34
INDEX o] 35







AZF8500G



MISCELLANEOUS COVERS(1)

ANX—FR(T)

1

RefNo Parts No. Description m A Amt. Req
1 2100006 Cloth Plate JORSL—K 1
2 2150210 Cloth Plate(Lower) JOX7L—KTF) 1
3 2100014 Rubber Cushion 20X 7L —MT)EAE 1
4 001123 Washer AR o 5
5 000644 Spring Washer ATV T Tv 2+ 3
6 110045 Screw(M4-0.7 X 12) Ry 3
7 2100011 Cloth Plate Eccentric Bushing IxtryITvya 1
8 160001 Screw(M4-0.7 X 4) j=3 1
9 2100012 Collar(4 X 9 X 6mm) HNo7— 1

10 003637 Screw(1/8-44 x 2.5) xRy 1
11 2150015 Cloth Plate Spring ZAn Y Sy AVESE A 1
12 110012 Screw(M4-0.7 X 5) Ery 2
13 100001 Lock Nut Ovo+wvhk 1
14 110031 Stop Screw(M4-0.7 X 12) A bwRRRy 1
15 0020004 Qil Cap AALINFrvT 1
16 0020005 O-ring(P28) ouyvsy 1
17 2100053 Top Cover EANR— 1
18 110016 Screw(M4-0.7 X 15) kExy 6
19 2150026 Top Cover Gasket EARN—=RyF> 1
20 2100864 Oil Reservoir Gasket P A A 1
21 2151054 [2100863] Oil Reservoir HES 1
22 006816 Screw(1/4-24 X 8) xRy 4
23 0032879 QilReservoirRubberCushion(Black) bR T L () 3
24 0033627 OilReservoirRubberCushion(Green) iR T L (%) 1
25

26 2100875 Oil Reservoir Positioning Bar HETEEE 4
27 300004 Washer AR 4 4
28 120017 Screw(M5-0.8 X 15) =% 6
29 0020137 Drain Hole Seal Ny F> 1
30 005075 Drain Hole Screw(3/8-24 X 8) SHRERY 1
31

32 2157056 [2100004] Wind Guide Plate JEESAL 1
33 110013 Screw(M4-0.7 X 8) =) 2
34 300043 Washer Ty v 2
35 2049401 Serial Number Plate HETL—bH 1
36 000726 Rivet 1EAgR 2

AZF8500G



AZF8500G



MISCELLANEOUS COVERS(2) A IX—ER(2) 2

Ref.No Parts No. Description m A Amt. Req

1 2160014 [2150016] Side Cover I A /80— 1

2 . 110013 Screw(M4-0.7 X 8) xRy 5

3 110013 [T10001] Screw(M4-0.7 X 8)[M4-0.7 X 54] bRy T

4 2150018 Eye Guard Holder 7AH— iR 1

5 170032 Screw{M4-0.7 X 5) Ry 1

6 000010 Conical Spring Washer mRxT w2y 2

7 2150125 Eye Guard 7AH—R 1

8 110076 Screw(M3-0.5 X 6) xRy 2

] 000444 Washer A 2
10 2150023 Needle Bar Oil Defender gz 1
11 110012 Screw(M4-0.7 X 5) Exy 4
12 2150024 Needle Bar QOil Seal gE—IL 1
13 190015 Screw(M14-2 X 6) Ry 4
14 2150025 Logo Plate AIY—271iK 1
15 110106 Screw(M4-0.7 x 8) xRy 2
16 390170 “AZF-G" Logo Mark AZF-GAO~N—7 1
17 390165 Brand Name Plate(68mm)(Green) AR (%) 1
18 390166 Brand Name Plate(83mm)(Green) R (%) 1
19 2100538 Front Cover Latch Spring BIRF H/I—F v FINR 1
20 0024446 Front Cover Hook BIRAFHN—T v D 1
21 001203 Screw(9/64-40 X 4.5) fIR=87) 1
22 0020016 Front Cover Hinge Pin il i VAG] S E) 1
23 003637 Screw(1/8-44 x 2.5) Fxy 2
24 2100024 Front Cover(Right) BIBAF /7/8— 1
25 0024095 Front Cover Hinge Spring BB AN —E Y INRXK 1
26 2151055 [2100855] Front Cover Hinge Nl e A Al VA 1
27 2100703 Chip Guard(Openable) PIBE R 1
28 110003 Screw{(M3.5-0.6 X 6) Ry 2
29 2129420 Model! Plate(Green) BUZ0AR (%) 1
30 @ ——=—- [390670] Threading Chart(See the Table) FBEVE(TRER) 1
31 2100856 Front Cover Latch BIEFHNR—FvF 1
32 110054 Screw(M3-0.5 x 35) Fxry 2
33 @ ————- [390513] Threading Chart(Left)(See the Table) HREIH(E)(THRER) 1
34 2120062 Rear Cover Support BAN—EGE 1
35 110045 Screw(M4-0.7 X 12) =) 1
36 2120055 Top Feed Dog Bar Rear Cover LExUB®AIN— 1
37 001123 Washer Ty 2
38 2120141 Top Feed Dog Bar Oil Receiver, C. Set b3 &3R5 () 1
39 2120053 Top Feed Dog Bar Oil Receiver XY EHRET 1
40 2120138 Oil Receiver Rubber(Large) ST TR 1
41 2120139 Oil Receiver Rubber(Small) SEZET TLUN 1
42 2120098 Oil Receiver Fixing Plate HETEIR 1
43 110045 [T10013] Screw(M4-0.7 X 12)[M4-0.7 X 8] kxy 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge and devices).
() BFR % fHE X OBRIIEEA (7 — Vs, FEES U 2B S {3,

Parts No. | Parts No. Parts No. | Parts No.

Models Threading | Threading Models Threading | Threading
Chart(Left) Chart Chart(Left) Chart
AZF8500G-10 390523 390670 |AZF8520G-AY6DF 390523 390671
AZF8518G 390685 390670 |[AZF8520G-AY8DF 390523 390676
AZF8520G-CATDA 390523 390671

AZF8500G



AZF8500G



MISCELLANEOUS COVERS(3)

HIN—ER(3)

RefNo Parts No. Description m A& Amt. Req
1 2120063 Feed Mechanism Cover =Y EANR— 1
2 2120588 Feed Mechanism Cover Gasket EY EANR=IyFY 1
3 110048 Screw(M4-0.7 X 10) Exy 5
4 2100047 Rubber Cushion 18 A EE () 1
5 2110027 O-ring(P52) ouxyy 1
6 2110026 Ball Bearing Holder RFPYvITHRLT 1
7 110013 Screw(M4-0.7 X 8) xRy 10
8 2100318 Fan Cover 77V HIN— 1
9 110012 Screw(M4-0.7 X b) xy 2

10 150004 Screw(M4-0.7 X 6) kExy 1
11

12 2150022 Pushbutton Ty amyy 1
13 2100861 Oil Seal AANL2—= 1
14 0033024 Retaining Ring ANy Uy 2
15 0068517 Pushbutton Spring Ty ARy IR 1
16 330008 Seal Plug B 1
17 330000 Seal Plug B 1
18 2150017 Fabric Guide Plate THEEAR 1
19 110064 Screw(M4-0.7 x 8) xRy 2
20 2100918 Tail Cover Gasket BhHIR=yFY 1
21 2100037 Tail Cover #’hN— 1
22 2150069 [0036518] Seal Plug = 1
23 2100960 Ball Bearing Housing NOIVT 1
24 2100874 Ball Bearing Housing Gasket INTIVT IRy F 1
25 130003 Screw(M4-0.7 X 7.3) xRy 3
26 0093528 Looper Thread Pipe Stay B/ TR 1
27 0021735 Looper Thread Pipe B/ 1
28 0020218 Top Feed Shaft End Cap ExEVEE 1
29 0020051 Seal Plaug B 1

AZF8500G



18

AZF8500G



MISCELLANEOUS THREAD EYELETS

REBER

4

Ref.No Parts No. Description m A Amt. Req
1 2160122 [2100063] Thread Guide Plate FHERIK 1
2 110013 Screw(M4-0.7 x 8) IEXY 3
3 0024084 Thread Tension Spring Cap FRFFNREFY Y S (L) 4
4 0024083 Tension Spring Bushing RIAFF v REYIEX 4
5 0024157 Tension Spring(Lower Looper Thread) TIL—/VHRFAF/x 1
6 0020118 Thread Tension Spring Retainer RAFNRFY Y I(T) 4
7 000178 Felt 7z bk 4
8 0031111 Tension Disc REAFM 8
9 000177 Felt Zz)bk 4

10 190016 Tension Post REAFE 4
11 0032962 Tension Disc Eyelet RAFERE 3
12 0032952 Tension Spring(Upper Looper Thread) tJL—/CREBF/NR 1
13 0030255 Tension Spring(Double Chain Thread) #H#i#EF/\R(ZEIR) 1
14 0024156 Tension Spring(Needle Thread) b - e A 1
15 2150116 Tension Disc Eyelet for Needle Thread ¢ FAFERE 1
16 0022215 Looper Thread Pipe P CIAG v 2
17 2100404 DoubleChainingLooper ThreadEyelet(Rear) Z&EIR)L—/ CHRIE (8) 1
18 110009 Screw(M4-0.7 X 8) =% 2
19 2150030 Oil Container SPH>Y 1
20 2150031 Oil Container Plug Bt 1
21 310105 Felt SP7ziLk 1
22 2150032 Felt Holder SP7xILART 1
23 110013 [1T10012] Screw(M4-0.7 X 8)[M4-0.7 X 8] TRy 1
24 2150124 Needle Thread Eyelet Holder EHRERLHR 1
25 110001 Screw(M4-0.7 X 8) xy 2
26 2150115 Needle Thread Eyelet(Right) HHRER) 1
27 006035 Screw(9/64-40 X 7) Exy 1
28 000644 Spring Washer A7YT Iy 1
29 000322 Nut v b 1
30 2150167 Needle Thread EyeletHolder{Double Chain) ZEIR&H RENME 1
31 2150162 Needle ThreadEyelet(Right)(Double Chain) ZEIReH:%E () 1
32 110002 Screw(M3-0.5 x 5) xRy 1
33 2150131 Needle Thread Eyelet{Left) $#RE () 1
34 2150173 NeedleThreadEyelet(Left)(DoubleChain) ZE&R&H%E (£) 1
35 130026 [130021] Screw(M4-0.7 x 5.8)[M4-0.7 X 6] xy 1
36 2160020 Needle Thread Pull-off gy 1
37 110073 [110041] Screw(M4-0.7 X 8) Exy 1
38 000653 Knock Pin VA A7A <b 1
39 2150165 DoubleChainingLooperThread Eyelet{Left) ZEXR)L—/CRiE () 1
40 110008 Screw(M4-0.7 X 5) xRy 2

Ref. No 41 to 71

See the following page.

AZF8500G



AZF8500G



MISCELLANEOUS THREAD EYELETS BRI R 4

RefNo Parts No. Description m 4 Amt. Req
41 2150151 Thread Eyelet Stopper TXHREBR My 1
42 110091 Screw(M3-0.5 x 3) kxry 1
43 0020123 Tension Disc Eyelet Z—EBRARTFERE 1
44 190002 Tension Post RiAFIE 1
45 0020124 Tension Disc ZERAHAFD 2
46 0020125 Double Chaining Looper Tension “ERRBTF/NR 1
47 0020126 Tension Spring Bushing ZEBAFETFFY MEYIEX 1
48 000182 Adjusting Nut B/EF v ~ 1
49 0020167 Double Chaining Looper Thread Eyelet ZX%i& 1
50 009853 Screw(11/64-40 X 6.5) kExy 1
51 0020165 Thread Eyelet Bracket ZXARES 1
52 000010 Conical Spring Washer mikxT vy 1
53 190000 Screw(M4-0.7 X 7) Exy 1
54 0020166 Thread Retaining Finger REA 1
55 2150163 [2150111] Thread Retainer Plate Support INRFR 1
56 2150112 Thread Retainer Plate NAF I 1
57 2150132 [2150113] Thread Retainer Spring INRFINR 1
58 170049 [170046] Screw(M2-04 X 4)[M2-04 X 4] R 1
59 2150027 Looper Holder Cover JL—IRE RN~ 1
60 0093303 Looper Driving Shaft Oil Seal L=/ —)L 1
61 2100229 Looper Holder Cover Spacer(Rubber) JL—/ & H/IN—AXR—Y 1
62 2150119 Looper Thread Eyelet(Left) JL—/CRE(E) 1
63 110035 Screw(M4-0.7 X 10) 1xy 3
64 2150123 Thread Eyelet Support FIEELRHR 1
65 2150120 Lower Looper Thread Eyelet TIL—/GRE 1
66 2150121 Upper Looper Thread Eyelet EIL—IRE 1
67 000014 Washer Ty 2
68 110026 Screw(M3-0.5 x 6) =87 2
69 000494 Spacer ANR—Y 1
70 110048 Screw(M4-0.7 x 10) xRy 1

71 2120536 Supplementary Thread Eyelet TEER/IL—/EBRE 1

AZF8500G



SSSSSSSS



MISCELLANEOUS CRANKSHAFT & BUSHINGS

F@MEO Ty yaEE D

Ref.No Parts No. Description m & Amt. Req
1 2150214 Machine Pulley Tyvvr-Y 1
2 160007 Screw(M6-1 X 6) TRy 5
3 2110181 Qil Cooling Fan BT 7Y 1
4 160001 Screw(M4-0.7 X 4) ERY 5
5 2110184 Wave Washer BTy 1
6 2110183 Mechanical Oil Shield Sty 1
7 3100131 [0093090] Crankshaft Ball Bearing(Right) R—ILRTF U v T(H) 1
8 2120026 Bearing Adapter RPVTRT 1
9 2150096 Oil Pump Driving Worm At —I 1

10 2150038 Crankshaft Bushing v ya 1
11 2150180 Crankshaft VAR A AN 1
12 2100111 Crankshaft Counterweight INSVRAIITA b 1
13 110036 Screw(M3-05 x 6.5) =S 2
14 160027 Screw(M3-0.5 X 3) ERY 5
15 2100872 Crankshaft Ball Bearing(Left) R—=IRF Y 27 (k) 1
16 2120537 Double Chaining Looper Thread Take-up RFEFH L 1
17 2100410 Thread Take-up Pin KRATFHLEY 1
18 2150039 Crankshaft Bushing WNTwa 1
19 2100105 UpperKnife Driving Shaft Bushing(Right) EX X8 7 v 2 2 () 1
20 2150043 Upper Knife - FeedBar Driving ShaftBushing X Z& - #UETv 2 2
21 2100117 Upper Knife Driving Shaft Qil Seal LEAZEAACI =)L 1
22 2150049 Needle Bar Driving ShaftBushing(Right) #H&EV S > V87 v ¥ 2 () 1
23 2150048 Needle Bar Driving Shaft Bushing(Left) #t#0 S > V87 v 3 a2 (k) 1
24 003636 Cap Screw(5/16-32 % 3.5) ERY 1
25 000526 Gasket AR 1
26 2150040 Needle Bar Bushing(Upper) HETva(k) 1
27 310109 Oil Wick p::PY 1
28 2150041 Needle Bar Bushing{Lower) $ET v a(T) 1
29 2150046 UpperLooperDrivingShaftBushing(Front) _£JL—/ &7 2 2 (&) 1
30 2150047 UpperlLooperDrivingShaftBushing(Rear) _EIL—/&7 v > 2 () 1
31 2100272 Looper Driving Shaft Oil Seal —REAr L= 1
32 2150044 LowerLooperDriving ShaftBushing(Front) TJL— /& 7 2 2 (A1) 1
33 2150045 LowerLooperDriving ShaftBushing(Rear) TJIL—/X& 7w > 1 () 1
34 0077301 Looper Shaft Oil Seal —IEA L —IL 1
35 2100412 DoubleChainingLooperShaftBushing(Front) ZE %L —/ X8 7 v & 2 (&) 1
36 2100413 DoubleChainingLooperShaftBushing(Rear) ZE&/L—/ 87 v ¥ 1 () 1
37 2150042 Feed Bar Driving Shaft Bushing(Left) ZEUE87 v a (k) 1
38 2150069 Seal Plug B 1
39 2100414 Looper Rocker Shaft Bushing J—ICRIE Ty > a 2
40 2100417 Seal Plug o 1
4] 2100098 Control Lever Shaft Bushing EUREHLNN—8Tva 1
42 2120030 Top Feed Driving Connecting Rod Spacer LU0y RAR—1 1
43 2120074 Top Feed Shaft Bushing(Right) RV TY > a(hH) 1
44 2120075 Top Feed Shaft Bushing{Left) ERVET Y ¥ 1 (k) 1
45 2120071 VerticalMotion&RockerShaftBushing(Right) £ - #i&# 7 v > 2 (H) 2
46 2120073 Vertical Motion Shaft Bushing(Left) XY ET# Ty > a(k) 1
47 0093303 Oil Seal AALN2—Ib 1
48 2120072 Top Feed Rocker Shaft Bushing(Left) EXYBI#EE#H Ty > a (k) 1
49 2150050 Needle Bar & Needle Bar Bushing, C.Set &t - $H&7 v 2 2 (15) 1
50 2100642 Needle Bar fi3g e 1

AZF8500G



AZF8500G



NEEDLE BAR DRIVING MECHANISM B 6
-~ |
Ref.No Parts No. Description @ & Amt. Req
1 2110252 Needle Bar Driving Connecting Rod  ##0Owv R 1
2 120049 Screw(M4-0.7 X 16) Exy 2
3 2100144 Needie Bar Driving ConnectingRodPin  #$fEIZ> 7Y 1
4 160002 Screw(M4-0.7 X b) Yy 1
5 2100946 Needle Bar Driving Lever iz >V oW 1
6 120006 Screw(M6-1 x 12) =8 1
7 2100137 Collar(12 x 20 X 10mm) H>— 1
8 160003 Screw(M5-0.8 X 5) Exry 2
9 2150052 Needle Bar Crank Arm, C. Set tHEs S0 8) 1
10 2150053 Needle Bar Driving Shaft HEI U8 1
11 2100136 Needle Bar Crank Arm tEISV D 1
12 300008 Washer Ty 1
13 140003 Screw(M6-1 x 18) IExRY 1
14 2100138 Needle Bar Connecting Link YV 1
15 2100176 [2100620] Needle Bar Connecting Link Pin sHEY oy 2
16 310089 Oil Wick S 2
17 2150051 Needle Bar Connecting Bracket AR 1
18 110006 Screw(M3.5-0.6 X 10) Ry 1
19 160016 Screw(M4-0.7 X 4.5) = 2
20 2100642 Needle Bar gHE 1
21 2159111 Needle Clamp(A) g1k X 1
22 @ ————— Needle(System : DC X 27) & 2
23 003637 Screw(1/8-44 x 2.5) j1==37) 2
24 2150057 Stitch Plate Support Stay, C. Set  $MREU A= T (1) 1
25 2150058 Stitch Plate Support Stay HHREfd AT 1
26 000035 Roll Pin A=/l 1
27 110009 Screw(M4-0.7 x 8) xRy 6
28 2100502 Stitch Plate Support(Rear) EHREXfT A (18) 1
29 110001 Screw(M4-0.7 X 5.4) Exy 1
30 2108050 Stitch Plate(A4) #HiR 1
31 005345 Screw(11/64-40 x 8.3) Exy 2
32 2100145 Stitch Plate Support(Front) #HRER A & (R) 1
33 110011 Screw(M5-0.8 x 10) kxy 2
34 0032604 Rubber Cushion AR 1
35 2109211 NeedleGuard(Front) (DoubleChainStitch) A4 V7 8% (8l) 1
36 110002 Screw(M3-0.5 X 5) =% 1
37 2150035 HR Unit, Complete Set HRELE (18) 1
38 3100370 Tube Joint A THEF 1
39 2100152 Oil Tube(70mmj ¥&m/ 8 F(70mm) 1
40 310005 Oil Wick SHE 1

Ref. No 41 to 53

See the following page.

AZF8500G



AZF8500G




NEEDLE BAR DRIVING MECHANISM

SRS

6

RefNo  Parts No. Description m & Amt. Req
41 2100533 HR Felt Holder HRZ I bZT 1
47 310001 HR Felt HRZ )Lk 1
43 2100535 HR Felt Holder Bracket, C. Set HREX{S & (8) 1
44 2100536 HR Felt Holder Bracket HREf$& 1
45 000393 Roll Pin O—JLEY> 1
46 110013 Screw(M4-0.7 X 8) xy 1
47 320008 Fitting Stud(Short) BEHFRILN(GE) 1
48 000567 Seal VAQIE D7 1
49 2150150 HR Unit Bracket HREE&® 1
50 2109212 Needle Guard(Rear)(DoubleChainStitch) -f > % #5247 () ]
51 007627 Screw(M4-0.7 X 6) rExy 2
52 2109210 Needle Guard(Front){Overlock Stitch) A —/\&#3Z7 (&) 1
53 110027 Screw(M2.5-0.45 X 3.5) xRy 2

AZF8500G



AZF8500G



KNIFE DRIVING MECHANISM

A ABENE

~

RefNo Parts No. Description m % Amt. Req
1 2100160 Upper Knife Driving Connecting Rod EXXOw K 1
2 120049 Screw(M4-0.7 X 16) xRy 2
3 2100173 Driving Lever Pin EAREBIE 1
4 160002 Screw(M4-0.7 x 5) xRy 1
5 2100162 Upper Knife Driving Lever A X EhfE 1
6 120006 Screw(M6-1 X 12) Exy 1
7 2100161 Collar(10 X 19 X 9mm) N~ 1
8 160003 Screw(M5-0.8 X 5) ExRY 2
9 2150060 Upper Knife Driving Shaft A X 1

10 2100165 Upper Knife Holder Positioner EARKRILTEY 1
11 2100418 Upper Knife Holder(Flat Type) EXZRLY (F) 1
12 110035 Screw(M4-0.7 X 10) IERY 1
13 0020496 Upper Knife(Flat Type) EXX(F) 1
14

15 110062  [110004] Screw(M35-0.6 x 8)[M3.5-0.6 x 8] Exy 1
16 0093864 Seal Plug &= 1
17 2150020 Lower Knife Holder Spring Stop TARIRRZT 1
18 110012 Screw(M4-0.7 X 5) i3 3
19 2100174 Cloth Plate Rubber Cushion BEIL 1
20 2150019 Front Cover BiS1/8— 1
21 110001 Screw(M4-0.7 X 5.4} bxy 2
22 2100009 Cloth Plate Spring Pin NRZRTEY 1
23 2150021 Lower Knife Holder Locking Plate TAZXEMEY EX 1
24 0032919 Lower Knife Holder Spring TARINF 1
25 2100419 Lower Knife Holder TXRE 1
26 110046 Screw(M5-0.8 X 12) xRy 1
27 000688 Guide Pin A4 REY 1
28 2100167 Lower Knife TAX 1
29 2100168 Lower Knife Clamp TARBT 1
30 140014 Screw(M4-0.7 x 8) Ry 1

AZF8500G



AZF8500G



PRESSER FOOT MECHANISM HIEE 8
-~ - - |
Ref.No Parts No. Description m A Amt. Req
1 190088  [190080] Adjusting Screw(M10-0.75 x 30) ARy 1
2 100073 Lock Nut Ay o7Fv bk 1
3 2150709 [2100181] Presser Spring T/ 1
4 2150145 Presser Bar I 1
5 2100580 Presser Arm Positioning Guide Pin HIRmEAREY 1
6 340050 [340044] Spring Pin A7V TEY 1
7 2160057 [2150148] Presser Arm Stop HIBA v 1
8 110008 [110060] Screw(M4-0.7 X 5)[M4-0.7 X 4.8] rxy 1
9 2160055 [2160023] Presser Foot Release Lever Figs 1
10 2160058 [2150148] Presser Foot Release Lever Spring AL 1
11 170045 Screw(M4-0.7 X 5) = 1
12
13 2150154 [2100193] Presser Foot Lifter Lever HIHBT LI~ 1
14 000487 Wave Washer S AV A 1
15 170047 Screw(M8-1.25 X 10) Exy 1
16 2150142 [2150138] Presser Foot Lifter Lever Stop TS LIN= bR 1
17 120010 Screw(M6-1 X 10) Exy 1
18 2100197 Presser Foot Lifter Lever Link BIHsLN=U>y 1
19 2100518 Presser Foot Shaft Collar HIEHS— 1
20 120017 .Screw(M5-0.8 X 15) xRy 1
21 2160033 Intermediate Lever Bl /K— 1
22 110065 Stop Screw(M4-0.7 X 12) Abhy TRy 1
23 100001 Lock Nut Ovo,vhk 1
24 2150139 Presser Foot Lifter Lever Spring BB LIIN—/IR 1
25 2160032 Presser Foot Shaft Bushing BIsoyvyya 1
26 160007 Screw(M6-1 X B) i3 1
27 3100104 O-ring{P16) ouxyy 1
28 2120045 Top Feed Dog Lifting Lever D7 kLIIR— 1
29 120017 Screw(M5-0.8 X 15) ji =8 1
30 2160029 Presser Arm, Complete Set TR (E) 1
31 2160031 Presser Foot Shaft T E 1
32 2160030 Presser Arm I 1
33 2100199 Presser Arm Hinge Pin BIfic>yEy 1
34 160001 Screw(M4-0.7 X 4) Wy 1
35 2127620 Presser Foot, C. Set(A4-10) T (#8) 1
36 2127602 Presser Foot Hinge Hrbeyy 1
37 004351 Screw(9/64-40 X 7) jl= 87 1
38 2127660 Presser Foot(Front/Rear) Unit HI(E - #)(8) 1
39 0026140 Presser Foot Hinge Pin BIbyIty 1
40 2127604 Presser Foot Spring(Small) AT /R () 1
41 280002 Screw(3/32-56 x 2.4} Exy 1
42 2127643 Presser Foot Spring HIxR 1
43 00202714 Thread Chain Cutting Knife FzAvhyd 1
44 004404 Screw(3/32-56 X 5.1) kxy 1
45 000531 Washer Ty 1
46 21600594 Presser Foot Release Lever Stop FESA by 1
47 2160063¢ Presser Bar Guide Plate HIEHT PR 1
48 110023¢ Screw(M2-0.4 X 35) xRy 1

AZF8500G



AZF8500G



TOP FEED MECHANISM(1)

EX D)

9

Ref.No Parts No. Description m B Amt. Req
1 2120027 Top Feed Driving Connecting Rod Exvoyk 1
2 120001 Screw(M4-0.7 X 14) kY 2
3 2120028 Connecting Rod Pin bBxunoy ey 1
4 330009 Seal Plug o 2
5 160007 Screw(M6-1 X 6) IFRY 1
6 2120029 Top Feed Shaft Lever 3\ Eh 1
7 120006 Screw(M6-1 X 12) Exy 1
8 0032646 Collar Ho— 2
9 009604 Screw(11/64-40 X 5.5) xy 4

10 2120031 Top Feed Shaft ik E 1
11 000750 Seal Plug B 1
12 330008 Seal Plug E 1
13 2120002 Top Feed Rocker, Complete Set 3% B (8) 1
14 2120003 Top Feed Rocker Y B 1
15 120013 Screw(M6-1 X 15) xRy 2
16 2120004 Top Feed Regulating Slider A4 1
17 2120005 Slider Pin Adjusting Lever, C. Set A4 FHREIL /X—(#8) 1
18 2120082 Top Feed Regulating Slider Pin ASATEY 1
19 160001 Screw(M4-0.7 X 14) jl=8) 3
20 2120007 Top Feed Shaft Lever Link EREVEBRY > 1
21 0026081 Link Pin UyyoEy 1
22 0026413 Spacer ANR—1 1
23 0026099 Top Feed Guide Block 3 gitkEn 1
24 2120083 Spacer ANR—1 1
25 0033024 Retaining Ring ARy FTUyo 1
26 2120006 Slider Pin Adjusting Lever A7 FHEL N— 1
27 120011 Screw(M6-1 X 18) jI=87 1
28 2120008 Top Feed Rocker Shaft Lever XY itk 1
29 0033104 Coller H7— 1
30 005550 Screw(11/64-40 X 13.5) Ry 1
31 2120032 Slider Pin Adjusting Lever Shaft AT FRE L IN—H 1
32 2120009 Top Feed Rocker Shaft 3R mitkE 1
33 310046 Oil Wick(2.3 X 2.3 X 14mm) S 1

AZF8500G



e (]

< RO STRIAID

AZF8500G



TOP FEED MECHANISM(2)

£ U (2)

10

RefNo Parts No. Description m % Amt. Req
1 0093323 Collar(Right) H5—(F) 1
2 0033104 Collar(Left) h5—(E) 1
3 005550 Screw(11/64-40 x 135) IExy 2
4 2120020 Vertical Motion Adjusting Lever, C. Set LU L THREIL /N (fH) 1
5 2120021 Vertical Motion Adjusting Lever Y ETHREL /N 1
6 120013 Screw(M6-1 X 15) IRy 2
7 004106 Screw(9/64-40 X 6.5) xy 1
8 000533 Washer Ty 1
9 0026075 Adjusting Lever Pin LTHREL /- 1

10 2120022 Vertical Motion Lever Link LEFLR—=U>D 1
11 0026081 Vertical Motion Lever Pin ETFLIR=EY 1
12 003637 Screw(1/8-44 X 2.5) kY 5
13 2120023 Vertical Motion Lever XY ETLR— 1
14 2120019 Top Feed Vertical Motion Shaft E3RU ET# 1
15 310047 Oil Wick(2.3 X 23 X 11.5mm) HES 2
16 0023234 Positioning Pin RERAE Y 1
17 2120131 Top Feed Dog Bar, C. Set(2) XV EFE2) 1
18 2120018 Vertical Motion Link EXUETUYY 1
19 310069 Oil Wick{No. 2-210mm) S 1
20 000755 Pin SHSIEAE Y 1
21 310068 Qil Wick(No.2-120mm) PPy 1
22 0024302 Oil Wick Stay T 1
23 2120067 Oil Wick Holder b e i 1
24 110002 Screw(M3-0.5 X 5) ExRY 1
25 2120130 Top Feed Dog Bar, C. Set(1) EXVUEEET) 1
26 2120093 Top Feed Dog Bar Guide Lever ERUEBH R 1
27

28

29 2120095 Top Feed Dog Bar Guide Pin EFEUBHIREY 1
30 2120112 Top Feed Dog Bar Guide EXUBHACR 1
31 310054 Oil Wick(2.3 x 2.3 X 6mm) RS 1
32 2120017 Press Bar Receiver ANS - 1ra 1
33 2120132 Shield Support S LY R— K T
34 110050 Screw(M3.5-0.6 X 4.5) xRy 2
35 2120014 Top Feed Dog Bar LEEVE 1
36 2120572 Top Feed Dog Bar Shield EEUEY—I 2
37 310046 Oil Wick(2.3 X 2.3 X 14mm) S 1
38 0026418 Top Feed Dog Bar Connecting Pin ExvuaEy 1
39 2120015 Top Feed Rocker Link ExvURiERY > 1
40 2120570 Top Feed Dog Bar Cover(Front), C. Set L%\ & /1/8—(gl) (8) 1

Ref. No 41 to 62

See the following page.

AZF8500G



AZF8500G

N

R0

(R - ---

1\1@




TOP FEED MECHANISM(2)

EXUEER2)

10

Ref.No Parts No. Description @ A Amt. Req
41 2120136 Top Feed Dog Bar Cover(Front) EX YA /—(F)) 1
42 2120571 Top Feed Dog Bar Cover Rubber ExUEHNR—=TL 1
43 110012 Screw(M4-0.7 X 5) xRy 1
44 2160015 Top Feed Dog Bar Support(Right) ERVBYR—-KEA) 1
45 110035 Screw(M4-0.7 x 10) xRy 1
46 2160016 Top Feed Dog Bar Support(Left) xUBYR—NE) 1
47 110004 Screw(M3.5-0.6 x 8) xRy 2
48 000687 Knock Pin VA A7A <% 1
49 2129086 Top Feed Dog(A4-10)(Diacut teeth)  EFEU(FIVAHY ) 1
50 2120037 Top Feed Dog Press Bar U ARTE 1
51 2120038 Top Feed Dog Press Spring EEUBITNR 1
52 100074 Lock Nut OvoFwhk 1
53 190081 Adjusting Screw(M10-0.75 X 44) Ry 1
54 2160028 Top Feed Dog Bar Block ExUBTOvY 1
55 100001 Nut Fv hk 1
56 140032 Screw(M4-0.7 X 22) ERY 1
57 2160056 [2160024] Top Feed Dog Lift Link ExEUBTIVD 1
58 170041 Screw(M5-0.8 X 3.5) Exy 1
59 170048 Screw(M5-0.8 X 5) Exy 1
60 2160026 Top. Feed Dog Lift Lever LR S E 1
61 2160027 Top Feed Dog Lift Shaft EXVBT 1
62 009747 Screw(M4-0.7 X 10) xy 1

AZF8500G



11

4

- 20 19
L

17

Ay
\ \\ oo
(CRRITE

S Ay
¥_\\’( \

AZF8500G



TOP FEED MECHANISM(3)

Ex U & Q3)

11

Ref.No Parts No. Description m A Amt. Req
1 2120035 Spring Hanger INREMT 1
2 000665 Washer Ty 2
3 110013 Screw(M4-0.7 X 8) xRy 2
4 2120036 Top Feed Dog Lever Spring &Y LIR—/Nx 1
5 2120033 Top Feed Dog Lever ExEY L R— 1
6 110008 Screw(M4-0.7 X 8) xRy 3
7 2120034 Top Feed Dog Graduation ikl BER 1
8 000538 Washer Ty 2
9 110035 Screw(M4-0.7 X 10) 8% 2

10 190039 Screw(M4-0.7, M6-1 X 19) xRy 1
11 100029 Adjusting Nut RES v b 1
12 000663 Washer vy 1
13 100001 Lock Nut Ovo+yh 1
14 005049 Screw(M5-0.8 x 8) =87 1
15 000554 Washer Tvy 1
16 0020350 Top Feed Dog Lever Stopper LIR—=X kX 1
17 0026434 Lever Adjusting Box, C. Set LN —ERETE () 1
18 0026427 Lever Adjusting Box L\—REE 1
19 0026430 Lever Adjusting Block L /—EAEnE 1
20 0026428 Lever Adjusting Screw LR—gHxY 1
21 0026438 Coller Hh>— 1
22 003637 Screw(1/8-44 X 2.5) xRy 3
23 0068206 O-ring(P4) ouvsy 1
24 0026429 Adjusting Screw Supporting Plate B 1
25 004351 Screw(9/64-40 X 7) xRy 2
26 000280 Rubber Cushion SIN—=DUwvay 2
27 2020048 Adjusting Knob Spring BEIY T IR 1
28 0026431 Adjusting Knob FEIY Y2 1
29 110064 Screw(M4-0.7 X 8) Xy 2

AZF8500G



12

AZF8500G

@




UPPER LOOPER DRIVING MECHANISM
e

FIL— ks

12

Ref.No Parts No. Description m A Amt. Req
1 2100900 Looper Driving Lever Connecting Rod JL—/fOvy K 1
2 120049 Screw(M4-0.7 X 16) kY 4
3 2100088 Connecting Rod Swing-proof &L IEX 2
4 2160050 Upper Looper Driving Lever EIL— /e 1
5 120006 Screw(M6-1 X 12) =37 1
6 2150070 Looper Driving Shaft IL—J e 1
7 2160051 Driving Shaft Thrust Ring AZANYT 1
8 2150075 Driving Shaft Thrust Ring AZANUVT 1
9 2100161 Collar(10 x 19 X 9mm) Hho— 1

10 160001 Screw(M4-0.7 X 4) =% 2
11 2150130 Upper Looper Thread Pull-off EIL—%igY 1
12 110009 Screw(M4-0.7 x 8) IExy 2
13 2150086 Upper Looper Bar Crank Arm, C. Set EJIL—/XOZ > (#8) 1
14 2150084 Upper Looper Bar Guide Bushing IW—IKEARAS L 1
15 2100227 Upper Looper Bar Guide Cover I—IKERE 1
16 130001 Screw(M2.5-0.45 X 6) xRy 1
17 110071 Screw(M2.5-045 X 6) kY 1
18 2150091 Upper Looper Bar Guide, Complete Set JL—/ &R (#H) 1
19 2101089 Upper Looper Bar Crank Arm EI—=ROS> D 1
20 300008 Washer A 1
21 140004 Screw(M6-1 X 16) ExY 1
22 2100903 Upper Looper Bar Crank Arm Pin FIL=—oZ5voEY 1
23 160002 Screw(M4-0.7 X 5) =87 1
24 310089 Qil Wick SHR 1
25 2150080 Upper Looper Bar JL— I/ 1
26 000629 Seal Plug B 1
27 2100892 Upper Looper Bar Guide JL—IRER 1
28 310065 Oiling Felt )bk 1
29 2129300 Upper Looper(for Needle Size #9~14) EJL—/YEHFEF#9~ 14 ) 1
30 210009 Screw(1/8-44 x 3.2) Ry 1
31 000779 Standard Pin HEPY 1
32 120013 Screw(M6-1 X 15) =z 2
33 2100854 UppertooperSupplementary ThreadEyelet L JL—/\#@BhRE 1
34 2150117 Lower Looper Thread Pull-off TIL—/Ckigy 1
35 000014 Washer Ty 1
36 110002 Screw{M3-0.5 x 5) IExy 1
37 2150079 Upper Looper Bar, C. Set JL—/ R (fR) 1

AZF8500G



AZF8500G



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM Tl —RRv-EBIL-/tgs 1 3

RefNo Parts No. Description m % Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/X0Ow K 1
2 120049 Screw(M4-0.7 X 16) =% 4
3 2100088 Connecting Rod Swing-proof RLIEX 1
4 2150166 Lower Looper Driving Lever TIL— /X 1
5 160024 Screw(M6-1 X 8)[M4-0.7 X 14] IExy 2
6 2100902 Driving Shaft Thrust Ring AZAMNTIL—h 1
7 2100161 Collar{10 X 19 X 9mm) HZ— 1
8 160003 Screw(M5-0.8 x 5) IERY 4
9 2150170 Looper Driving Shaft JL— /e 1

10 2100211 Lower Looper Holder Arm TIL—RE 1
11 300008 Washer Ty 1
12 140002 Screw(M6-1 X 14) xRy 2
13 2150118 Thread Pull-off TIL—IREREY 1
14 110009 Screw(M4-0.7 x 8) IExy 1
15 2109347 Lower Looper TH—K 1
16 2109201 Needle Guard(Rear) §HRT(1%) 1
17 110036 Screw(M3-0.5 X 6.5) xR 1
18 180014 Screwed Pin(M3-0.5 x 4.5) Erxy 1
19 2150169 DoubleChainingLooperDrivingConnection Z&R/L—/XU > ¥ 1
20 2100249 Bushing Tyva 1
21 300000 Washer A 1
22 140005 [140001] Screw(M5-05 X 17)}[M5-0.5 x 12] xRy 1
23 2150168 Double Chaining Looper Driving Lever ZE3R/L— /@i 1
24 120006 Screw(M6-1 x 10) ERY 1
25 2100433 Looper Driving Connecting Pin(Left) WL—/RU> I EV(E) 1
26 160001 Screw(M4-0.7 X 4) ji= 1
27 2100436 Looper Slide Block Holder(Front) JU—J SEIHEIHE F (A1) 1
28 2100438 lLooper Slide Block Holder(Rear) JL—IXEiEEmE & (1) 1
29 120018 Screw(M4-0.7 X 10) xRy 2
30 2100437 Looper Slide Block JL—/REI#E 1
31 000740 Seal Plug B 1
32 2101434 Double Chaining Looper Driving Shaft Z&&/L—/ & 1
33 2100441 Double Chaining Looper Holder Arm ZERI/IL—/\& 1
34 2109302 Double Chaining Looper —ERIL—-N 1
35 000035 Position Pin MIERAE Y 1
36 300032 Washer A 1
37 300106 & Conical Spring Washer [1VAN-SYRAVEE o 1
38 100044 & Nut Fvb 1

AZF8500G



’ //
NN
) )
\ 4 Y ,,
\ A \ /
; Ay
K \ \Q N
) .
. .
i/ 7 © .
/ L, o
.
/ o
,
.
,
, 4
;

Q
D - el
1 ees))
-
o
(o))
-

uuuuuuuuuuu

AZF8500G



FEED DRIVING CONTROL MECHANISM

Gl

%!H

Bt

14

RefNo Parts No. Description m 4 Amt. Req
1 2150064 Main Feed Bar Lever #BEY L~ 1
2 120006 Screw(M6-1 X 12) xRy 4
3 2100251 Main Feed Bar Lever Pin gxEYLNN—-EY 1
4 300000 Washer AR 3
5 100002 Nut Ty b 1
6 000669 Washer Ty 2
7 2150075 Thrust Plate AZANTL—K 1
8 0095027 Retaining Ring A7y 1
9 2100248 Main Feed Bar Connection gEVU>Y 1

10 2100249 Connection Bushing BEVYUY I Ty 1
11 140001 Screw(M5-0.5 X 12) = 1
12 2100266 Feed Bar, Complete Set ATEx Y & () 1
13 2100242 Main Feed Bar BEUE 1
14 2100241 Differential Feed Bar BEEV A 1
15 2100243 Differential Feed Bar Connection BIEY YV 1
16 2100244 Connection Bushing RV UYI Ty 1
17 140000 Screw(M5b-05 X 15.5) xRy 1
18 2150065 Feed Bar Driving Shaft 3% 1) B 1
19 2150066 Feed Bar Driving Shaft Lever 3= U s 1
20 2100288 Connecting Rod Pin ®rUOy REY 1
21 160007 Screw(M6-1 X 6) xRy 1
22 2100671 Differential Rocker, Complete Set A% Y B (E) 1
23 2100672 Differential Rocker Hirix Y B 1
24 2100673 Differential Regulating Slider A5 1
25 2100674 Differential Regulating Slider Cap ATATE 1
26 110033 Screw(M3-0.5 x 6) IERY 2
27 2100269 Differential Lever(Right), C. Set ZEIL /N—(A)(1E) 1
28 2100252 Slider Link AZATYD 1
29 0068202 Retaining Ring AbhwFYUry 1
30 2100253 Slider Link Pin R4V oY 1
31 2100262 Differential Lever(Right) ZFHLIN—(H) 1
32 2100267 Collar(10 X 17 X 8mm) N 1
33 160001 Screw(M4-0.7 X 4) xRy 2
34 000690 Spring Pin 2TV 1
35 2100256 Differential Lever Spring Z& L /\—/\R 1
36 0020538 O-ring(P7) oyxyy 1
37 2100263 Differential Lever(Left) =&)L /N—(K) 1
38 000528 Washer A 1
39 000561 Conical Spring Washer mIRR Ty ¥ 1
40 100000 Adjusting Nut FEEF v 1
41 190001 Adjusting Screw(M6-1 x11.5,M4.5-05x4) FREIRY 1
42 2100271 Differential Feed Graduation Y B R 1
43 110016 Screw{M4-0.7 X 15) xRy 2
44 0020350 Differential Lever Stop ZEL/IN—X b wX 2
45 110017 Screw(M5-0.8 x 8) =37 2
46 2100257 Adjusting Screw FIvRE 1
47 2100264 Adjusting Block FIvAYEH 1
48 2100259 Adjusting Block Spring TV RATINF 1
49 0034293 Retaining Ring Ay IFIYUvT 1

AZF8500G



15

AZF8500G



FEED DRIVING MECHANISM

=Y

15

Ref.No Parts No. Description m A Amt. Req
1 2100865 Feed Bar Guide Support EVEHA RYR—k 1
2 110064 Screw(M4-0.7 X 8) =) 4
3 110004 Screw(M3.5-0.6 X 8) Exy 6
4 2100866 Feed Bar Shield{Front) EUEY—ILED 1
5 2100867 Feed Bar Shield(Rear) BVEY—~ILEER) 1
6 2100869 Feed Bar Shield Guide BUBY—=ILHAR 1
7 2100870 Feed Bar Guide EUEAAR 2
8 2100868 Feed Bar Shield(Upper) EUAY—IWLE) 1
9 2150063 Feed Bar Guide Bushing BUBHAIRTyva 1

10 160007 Screw(M6-1 X 6) Fxry 1
11 2100602 Feed Bar Block{Rear) Shaft AT (&) 1
12 160001 Screw(M4-0.7 x 4) =89 3
13 2100283 Feed Bar Block(Rear) AB(E) 1
14 2100281 Feed Bar Block(Rear) Lid AREE 1
15 130002 Screw(M3-0.5 x 6) kxy 1
16 2100434 Looper Rocker Shaft Lever ZEBIL—/ Eik 1
17 2100251 Looper Slide Block Pin J—/EEREE 1
18 300000 Washer A 1
19 100072 Nut Fvbk 1
20 2100442 Looper Rocker Shaft ZEBIL—/ Rt 1
21 003655 Screw(M4-0.7 X 10) xy 2
22 2100443 Collar(9 x 17 X 8mm) IL—/EikESAH T — 1
23 300001 Washer Ty 1
24 0013208 Retaining Ring AbhyZFUvy 1
25 2100435 Looper Rocker Connecting Rod Pin  JL—J/XFi#&0OY REY 1
26 2100444 Petaining Ring AhyZUvo 1
27 2100280 Feed Bar Block(Front) AL (ED 1
28 2100451 Retaining Ring Ay ZUvT 1
29 2100452 Looper Rocker Connecting Rod JL—/REiROY R 1
30 0068146 Roller Bearing ——RIRFYVT 1
31 2100450 Looper Rocker Eccentric I—IEERIxEY 1
32 0020401 Feed Dog Eccentric Pin EYILXxEVEY 1
33 2100277 Feed Dog Eccentric EYIFxtEY 1
34 2100278 Roller Bearing Z—RARFYT 1
35 2100275 Feed Dog Driving Connecting Rod EUOy R 1
36 2100276 Feed Dog Regulating Eccentric RURMTFEY 1
37 180002 Screw(M3-0.5 x 4) jI=$) 2
38 2100289 Feed Dog Regulating Plate Spring EURE 7L — hNRX 1
39 110070 Screw(M3-0.5 X 6.3) IRy 1
40 0023473 Feed Dog Regulating Plate EURHIL—b 1
41 2100279 Feed Dog Regulating Gear ®\RAMF T 1
42 180003 Screw(M5-0.8 x 8) xRy 1
43 160003 Screw(M5-0.8 X 5} xRy 3
44 2109050 Differential Feed Dog(A4, A5) gnx ) 1
45 2109051 Main Feed Dog &ixy 1
46 2109052 Auxiliary Feed Dog JaEY 1
47 110026 Screw(M3-0.5 x 6) Exy 1
48 2150067 Connecting Rod Cover EUOy RAN— 1
49 130003 Screw(M4-0.7 X 7.3) Exy 2

AZF8500G



AZF8500G



LUBRICATING MECHANISM

epiike

16

Ref.No Parts No. Description m A Amt. Req
1 2150103 [2100935] Oil Pump, Complete Set Ry 7 (#8) 1
2 2150104 [2100363] Worm Wheel DA =LA = 1
3 160001 Screw(M4-0.7 x 4) xRy 4
4 120049 [110016] Screw(M4-0.7 X 16)[M4-0.7 X 15] xRy 2
5
6 000567 Seal Ny FY 1
7 2150201 Qil Tube, Complete Set $&/ R 7 (H8) 1
8 3100370 Oil Tube Fitting One Way End FOBHRF 6
9 0031831 Oil Tube Clamp FRE 9

10 2150206 Oil Tube(4.6 X 6.4 X 220mm) ey A B 1
11 320008 Qil Tube Fitting Stud(M6-1) ERFERIL 2
12 2100958 Suction Tube, C. Set &A1 (%) 1
13 3100371 Oil Tube Fitting Two Way mOERF 1
14 2100369 Oil Tube(4.6 X 6.4 x 36.5mm) m/r 1
15 2100957 Qil Filter TEIEE 1
16 2120586 Suction Pipe(Upper), C. Set XA/ (L) (48) 1
17 2120587 Suction Tube(4 X 6 X 325mm) RAIRA T 1
18 2100928 Suction Tube(2.5 X 4 X 60mm) WA T 1
19 2100929 Suction Pipe(Upper) A1 F(L) 1
20 310073 Felt )bk 1
21 2150202 Oil Tube, Complete Set $5R/8 Z(5E) 1
22 2150207 Oil Tube(4.6 X 64 X 315mm) b=y A 1
23 320009 Oil Tube Fitting Stud(L.ong)(M6-1) EMFRILNR) 1
24 2150710 [2150095] Oil Pressure Regulating Valve, C. Set  FAEF (1) 1
25 2150713 [2150094] Oil Pressure Regulating Valve FEF 2
26 0080503 Oil Pressure Regulating Ball HAER—ILF 1
27 0030748 Guide Pin 1 REY 1
28 2150102 [2150097] Spring JU= 1
29 006861 Adjusting Screw(1/4-40 X 5) HEIRY 1
30 000419 Nut +vhk 1
31 3100060 Qil Filter Cap AANTAINTFvy T 1
32 110045 Screw(M4-0.7 X 12) Exy 3
33 3100061 O-ring(P42) ouvy 1
34 3100345 Qil Filter FALNT 1LY 1
35 3100329 Filter Housing AT 1 LI ]F 1
36 2160035 Oil Tube, C. Set Rm/r Z(E) 1
37 2160040 Oil Tube(4.6 X 6.4 X 150mm) ey A 1
38

39 2100896 Oil Pipe, C. Set A IIRA T (H) 1
40 2100895 Qil Pipe FANWIRAT 1
41 000456 Seal Plug B 2
42 310090 Oil Wick pi: Y 1
43 2100032 Oil Sight Gauge FLNT =Y 1
44 0020538 O-ring(P7) ouyvy 1
45 110053 Screw(M6-1 X 8) kxry 3
46 2160045 Qil Pipe, C. Set 1 ILIRA 7 (#8) 1
47 2160046 Oil Pipe AAWNRALT 1
48 310081 Oil Wick S 1
49 320012 [320010] Qil Tube Fitting Stud(1/4-40) EWMFRNIL L 3

AZF8500G



17

UPPER KNIFE(Angled Type) TOP FEED DOG

AZF8500G-Cb-10

11 for Flat Type for Angled Type

AZF8500G



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-10 ﬁxz&tﬁﬁ7’3&?}b§ﬁﬁﬂ?&] 7
I

RefNo Parts No. Description m A Amt. Req
1 2100425 Upper Knife Holder EXZRLY (A) 1
2 0020491 Upper Knife EXX 1
3 2101435 Upper Knife Clamp EXZRET 1
4 2100354 Upper Knife Chip Guard ERY 1
5 000665 Washer AR 1
6 140013 Screw(M4-0.7 x 24) Exy 1
7 2100349 Upper Knife Clamp Plate EXRBTZYT 1
8 2100353 Upper Knife Stop FEARZX By R 1
9 110038 Screw(M2.5-045 X 4.5) xRy 1

10 2129082 Top Feed Dog LxEY 1
11 2127622 Presser Foot, C. Set(C5-10) T (18) 1
12 2127612 Presser Foot Hinge HIEVY 1
13 004351 Screw(9/64-40 X 7) Exy 1
14 2127662 Presser Foot(Front/Rear) Unit I (R - #)(8) 1
15 0026140 Presser Foot Hinge Pin HIEYYEY 1
16 2127604 Presser Foot Spring(Small) TR 1
17 280002 Screw(3/32-56 X 2.4) xRy 1
18 2127644 Presser Foot Spring(Large) T JUR(K) 1
19 2129088 Top Feed Dog %y 1
20 2129083 Top Feed Dog L&Y 1
21 2159112 Needle Clamp(C) SH1EX 1
22 2108076 Stitch Plate(C5) gk 1
23 2109055 Differential Feed Dog Ay 1
24 2109056 Main Feed Dog E-Su ) 1

AZF8500G



18

AZF8500G-A6DF-10

AZF8500G



€ AZF8500G-A6-10, Y6-10 EXCLUSIVE PARTS

Y 7EFINERE®

18

RefNo Parts No. Description m & Amt. Req
1 2127627 Presser Foot, C. Set(A6-10) I (fR) 1
2 2127602 Presser Foot Hinge Breyy 1
3 004351 Screw(9/64-40 X 7) xRy 1
4 2127664 Presser Foot(Front/Rear) Unit (BT - #)(48) 1
5 0026140 Presser Foot Hinge Pin HIbEYIEY 1
6 2127604 Presser Foot Spring(Small) T /RN 1
7 280002 Screw(3/32-56 X 2.4) xRy 1
8 2108056 Stitch Plate(A6) &k 1
9 2109057 Differential Feed Dog(AB6) Bk 1

10 2167180 Presser Foot, C. Set(Y6-10) HI(fH) 1
11 2167181 Presser Foot(Front/Rear) Unit BI@E - #®6E) 1
12 2169106 Needle Clamp(Y6) B X 1
13 2168001 Stitch Plate(Y6) gk 1

AZF8500G



19
AZF8518G-C5

e
LR
[4
V)

18

20

T

AZF8500G




€ AZF8518G-C5 EXCLUSIVE PARTS

y7EF)LERESE 19

RefNo Parts No. Description @ & Amt. Req
1 0026239 Folder Support, C. Set ERIMA (1) 1
2 0026242 Vertical Adjusting Plate LETERER 1
3 0026243 Folder Supporting Plate EREIIR 1
4 0026241 Rateral Adjusting Plate EEREIR 1
5 0026240 Swing-out Lever AATTFI ML= 1
6 000172 Conical Spring Washer m/XRX Ty 1
7 004150 Screw(11/64-40 X 5.2) =% 1
8 000334 Nut Fvhk 1
9 0022447 Swing-out Lever Holder AA VT T kLI FE 1

10 0022448 Swing-out Lever Stop AAVTPIRLI=R by X 1
11 005036 Screw(1/8-44 X 5.6) Ry 1
12 0022435 Folder Postitoning Pin EHREEL > 2
13 0022436 Folder Positioning Pin Holder Spring EHREE L VHI/NX 2
14 001196 Screw(1/8-44 X 6) fi2-87) 1
15 001225 Screw(1/8-44 x 2.8) =87 1
16 001331 Screw(9/64-40 X 3.8) Ry 6
17 110047 Screw(M4-0.7 x 10) Fxy 2
18 0022981 Tape Guide Stay Shaft F—7HA R THSE 1
19 110009 Screw({M4-0.7 % 8) [l 1
20 0022963 Tape Guide Stay F—7HARXT 1
21 003638 Screw(11/64-40 X 4) kry 2
22 0022982 Tape Guide F—=7HAR 1
23 2127513 Presser Foot, C. Set(C5) I (4E) 1
24 2127612 Presser Foot Hinge Breyvy 1
25 004351 Screw(9/64-40 X 7) xRy 1
26 2127605 Presser Foot Spring HINxR 1
27 003637 Screw(1/8-44 X 2.5) xRy 1
28 2127533 Presser Foot(Front/Rear) BI(s1 - #)(48) 1
29 0026140 Presser Foot Hinge Pin BreyyEy 1
30 2127604 Presser Foot Spring{Small) TR 1
31 280002 Screw(3/32-56 X 24) xRy 1
32 2129051 Top Feed Dog E&xEY 1
33 2159112 Needle Clamp(C) g1k X 1
34 2108076 Stitch Plate(C5) £k 1
35 2109055 Differential Feed Dog aIxY 1
36 2109056 Main Feed Dog : #ixY 1
37-1 0026236 Folder(Heavy Materials) (A4} (Extra) ER(EMA) (FEm) 1
37-2 0027130 Folder(Heavy Materials)(C5) (Extra) T (M) (FEm) 1
37-3 0026237 Folder (Light Materials) (A4) (Extra) ERCEYR) (FPER) 1
37-4 0027131 Folder(Light Materials)(C5) (Extra) ERCEYR) (FRER) 1
38 001331 Screw(9/64-40 X 3.8) = 6
39 0026238 Piping Tape Folder, C. Set(Extra) RAEYTT—TEREB)FER) 1
40 0026246 Piping Tape Folder Support RAEYTTF—THfAE 1
41 0026251 Piping Tape Guide Plate - T—7H1 IR 1
42 0026250 Edge Guide(Upper) YFERL) 1

AZF8500G



20

AZF8520G-AY6, AY8(1)

- 22
211 — >
21-2
“\5‘-
o

AZF8500G




& AZF8520G-AY6, AY8 EXCLUSIVE PARTS(1)

v LERga0) 20

Ref.No Parts No. Description m A Amt. Req
1 0024084 Thread Tension Spring Cap HRAFNEF vy v I (L) 1
2 0024083 Tension Spring Bushing HFAFFv MEYLEX 1
3 0032971 Tension Spring(Needle Thread) FHRATF/IR 1
4 0020118 Thread Tension Spring Retainer HRFAFNERF vy 7(T) 1
5 000178 Felt(2.5mm) 7zl 1
6 0031111 Tension Disc FiIEFm 2
7 000177 Felt(1.0mm) 7zl bk 1
8 190016 Tension Post REBFE 1
9 2150164 Tension Disc Eyelet for Needle Thread $t##FARE 1

10 2150172 Tension Disc Eyelet(Right) RAFERE®R) 1
11 100001 Nut pab A 1
12 2129200 Needle Guard(Front)(Overlock Stitch) A—/ #3245 (8i) 1
13

14 2127623 Presser Foot, Complete Set(AY6, AY8) I () 1
15 2127602 Presser Foot Hinge B>y, 1
16 004351 Screw(9/64-40 X 7) Exy 1
17 2127663 Presser Foot{Front/Rear) Unit HI®GE - B 1
18 0026140 Presser Foot Hinge Pin HIbvIEy 1
19 2127604 Presser Foot Spring(Small) ET/NREN 1
20 280002 Screw(3/32-56 X 2.4) Exy 1
21-1 2169111 Needle Clamp(AY6) #1EX 1
21-2 2159113 Needle Clamp{AY8) gHIEX 1
22 003637 Screw(1/8-44 x 2.5) Ry 1
23 2129050 Top Feed Dog Y 1
24-1 2108058 Stitch Plate(AY6) #Hik 1
24-2 2128507 Stitch Plate(AY8) &R 1
25-1 2109057 Differential Feed Dog(AY6) BEY 1
25-2 2126023 Differential Feed Dog(AY8) aIxY 1

AZF8500G



21

AZF8520G-AY8(2)

AZF8500G



& AZF8520G-AY8 EXCLUSIVE PARTS(2)

yITEFIERAERER) 21

Ref.No Parts No. Description m A Amt. Req
1 2100134 Needle Bar Driving Lever fHiEs SV T 1
2 2100898 Needle Bar Driving Connecting Rod  #t&0Ow R 1

3 2150270 Needle Thread Pull-off gy 1
4 2150134 Upper Looper Thread Eyelet LIL—/kE 1
5 2150121 Lower Looper Thread Eyelet TIL—/GRE 1
6 110049 Screw(M4-0.7 X 10) IExy 1
7 2150088 Upper Looper Bar Crank Arm, C. Set  tIL—/RO S0 (#8) 1
8 2150082 Upper Looper Bar Guide Bushing JL—IRERAXZ I 1
9 2100227 Upper Looper Bar Guide Cover JL—IREARE 1

10 130001 Screw(M2.5-045 X 6) Exy 1

11 110071 Screw(M2.5-045 X 6) =87 1

12 2150090 Upper Looper Bar Guide, C. Set IL—REA ) 1

13 2100221 Upper Looper Bar Crank Arm EN=OS>D 1

14 300008 Washer A 1

15 140004 Screw(M6-1 x 16) IS 1

16 2100903 Upper Looper Bar Crank Arm Pin EIL—ROZvoEY 1

17 160002 Screw(M4-0.7 X 5) kxy 1

18 310089 Oil Wick PRy 1

19 2150080 Upper Looper Bar JL— I\ 1

20 000629 Seal Plug A 1

21 2100892 Upper Looper Bar Guide JL—IREA 1

22 310065 Oiling Felt Zxzl)bk 2

23 2150074 Driving Shaft Thrust Ring AZANYVT 1

24 2150620 Lower Looper Driving Lever TIL— /e 1

25 2150621 Driving Shaft Thrust Ring AZANUVT 1

AZF8500G



22
AZF8520G-CA7DA-1

AZF8500G



& AZF8520G-CA7DA-1 EXCLUSIVE PARTS

Y I7ETIERESM

22

RefNo Parts No. Description m 4 Amt. Req
1 0024084 Thread Tension Spring Cap RAFNERFrv7(L) 1
2 0024083 Tension Spring Bushing RAFSv FEYIEX 1
3 0032971 Needle Thread Tension Spring RFF/INE 1
4 0020118 Thread Tension Spring Retainer FAFNRRFY v (T 1
5 000178 Felt(2.5mm) ZxiLb 1
6 0031111 Tension Disc HRFEFI 2
7 000177 Felt(1.0mm) Jx) b 1
8 190016 Tension Post RERTFE 1
9 2150164 Tension Disc Eyelet for Needle Thread &#HRAFAERE 1

10 2150172 Tension Disc Eyelet(Right) FIAFARE®R) 1
11 100001 Nut Fv bk 1
12 2129200 Needle Guard(Front)(Overlock Stitch) 7 —/ &34 (8l) i
13

14

15 2150250 Upper Knife Driving Shaft A2 1
16 2121108 Upper Knife Holder(Angled Type) EXZRILE (M) 1
17 110063 Stop Screw(M3-0.5 x 18) ANy IRY 1
18 000488 Nut >k 1
19 2121107 Upper Knife{Angled Type) EXZ(A) 1
20 2121114 Upper Knife Clamp EXZBT 1
21 2121110 Upper Knife Chip Guard vERY 1
22 000665 Washer A 1
23 140013 Screw(M4-0.7 x 24) = 1
24 2121109 Upper Knife Holder EXZRiEF 1
25 110038 Screw(M2.5-045 X 4.5) =87 1
26 2121112 Lower Knife Holder TAZE 1
27 2121111 Lower Knife TAR 1
28 2121113 Lower Knife Clamp TXR|T 1
29 140010 Screw(M4-0.7 X 6) bxy 1
30 2127507 Presser Foot Spring I/ 1
31 000531 Washer A 1
32 2167200 Presser Foot, C. Set(CA7) B (#H) 1
33 2167215 Presser Foot(Upper) HI(E) 1
34 110004 Screw(M3.5-0.6 x 8) Ji=3 1
35 2167210 Presser Foot Connector HIERER 1
36 340045 Pin ey 1
37 160033 Screw{M2.5-045 X 3) kxry 1
38 2127570 Presser Foot(Rear) I () 1
39 006094 Screw(1/8-44 X 3) Ry 2
40 2127578 Presser Foot Connector(Right) HIEERER) 1
41 004404 Screw(3/32-56 X 5.1) Ry 2
42 2167205 Presser Foot(Front}(CA7) I (80) 1
43 2129070 Top Feed Dog(CA7) axy 1
44 2169115 Needle Clamp(CA7) £HiEX 1
45 003637 Screw(1/8-44 x 2.5) xRy 1
46 2128609 Stitch Plate(CA7) ik 1
47 2106016 Differential Feed Dog Bl 1
48 2106017 Main Feed Dog BrxEY 1
49 2109082 Auxiliary Feed Dog hEY 1

AZF8500G



23

AZFR8500G-C5DA

)
WS

13

AZF8500G



€ AZFR8500G-C5DA EXCLUSIVE PARTS

Y 7ETIERARM

2

3

Ref.No Parts No. Description m 4 Amt. Req
1 2100425 Upper Knife Holder EXZRILY (A1) 1
2 0020491 Upper Knife EXZR 1
3 2101435 Upper Knife Clamp EXZE|T 1
4 2100354 Upper Knife Chip Guard vERY 1
5 000665 Washer TyTy 1
6 140013 Screw(M4-0.7 X 24) xRy 1
7 2100349 Upper Knife Clamp Plate EXZWTZS 1
8 2100353 Upper Knife Stop EXXX Ny R 1
9 110038 Screw(M2.5-045 X 4.5) JI2=37) 1

10 2129065 Top Feed Dog(Front) XY (a0 1
11 2129066 Top Feed Dog(Rear) LE3xY (&) 1
12 110033 Screw(M3-0.5 X 6) xRy 1
13 2127676 Presser Foot, C. Set(C5) #HI(#8) 1
14 2127693 Presser Foot Hinge Wby 1
15 004351 Screw(9/64-40 X 7) xRy 1
16 2127694 Presser Foot Spring BIT/IRE 1
17 0098730 Screw(1/8-44 x 5.3) xRy 1
18 2127681 Presser Foot(Front/Rear) Unit BTE - ®)3E) 1
19 004136 Screw(1/8-44 X 2.7) Exy 1
20 280004 Screw(3/32-56 X 2.4) xRy 1
21 2159112 Needle Clamp(C) #HikX 1
22 2108076 Stitch Plate(C5h) iR 1
23 2109055 Differential Feed Dog BIEY 1
24 2109056 Main Feed Dog #wixY 1

AZF8500G



24
K1 DEVICE

1
|

AZF8500G



K1 DEVICE K18 24
-
RefNo Parts No. Description m A Amt. Req
1 2169901 [2159900] K1 Device, Complete Set K1 & (8) 1
2 2121015 [2101167] Suction Pipe Cover BAEFIN— 1
3 004314 Screw(1/8-44 X 5.6) TRy 1
4 001230 Screw(3/32-56 x 3.8) I8 2
5 2101163 Lower Trimming Knife Driving Arm TR ERENEH 1
6 110068 Screw(M4-0.7 X 8) xRy 1
7 2101151 Suction Pipe, Complete Set A (f8) 1
8 2101152 Suction Pipe oA BEARE 1
9 2101155 Upper Trimming Knife o] 1
10 005112 Screw(3/32-56 X 6) Ry 3
11 000240 Oil Wick SHR 1
12 2101160 Trimming Knife Holder Pin ARy 1
13 2101161 Holder Pin Support AXFLVRAE 1
14 004139 Screw(3/32-56 X 3) TRy 2
15 2101156 Lower Trimming Knife TAH 1
16 110036 Screw(M3-0.5 X 6.5) ERY 1
17 160001 Screw(M4-0.7 X 4) xRy 1
18 2101157 Guide Block Holder TRA REARILS 1
19 2101158 Lower Trimming Knife Guide Block THAA RE 1
20 2101164 Lower Trimming Knife Driving Link THEREY > 1
21 170010 Screw(M4-0.7 X 4) Ry 1
22 2101159 Lower Trimming Knife Pushing Plate  THEB/\X 1
23 2101166 Driving Link Presser REp) v oHT 1
24 2101165 Qil Wick Clamp SHSIEX 1
25 001196 Screw(1/8-44 X 6) Exy 1
26 310011 Felt Jz)bk 1
27 007623 Screw(9/64-40 x 5.3) xRy 2
28 2151001 Suction Pipe Support AR S 1

AZF8500G



25
KT1 DEVICE(1)

AZF8500G



€ KT1 DEVICE(T1)

KT1ZE (1)

25

Ref.No Parts No. Description m A Amt. Req
1 2169901 K1 Device, Complete Set KT4RE (#8) 1
2 2121015 Suction Pipe Cover RIAE 11/8— 1
3 004314 Screw(1/8-44 x 5.6) ERY 1
4 001230 Screw(3/32-56 X 3.8) xRy 2
5 2101163 Lower Trimming Knife Driving Arm T X ERENDT 1
6 110068 Screw(M4-0.7 X 8) IRy 1
7 2101151 Suction Pipe, Complete Set RAE (HR) 1
8 2101152 Suction Pipe A B A 1
9 2101155 Upper Trimming Knife LA 1

10 005112 Screw(3/32-56 X 6) IExy 3
11 000240 Oil Wick S 1
12 2101160 Trimming Knife Holder Pin AXFL Y 1
13 2101161 Holder Pin Support AZXFEVRAE 1
14 004139 Screw(3/32-56 x 3) ERY 2
15 2101156 Lower Trimming Knife TH 1
16 110036 Screw(M3-0.5 X 6.5) xRy 1
17 160001 Screw(M4-0.7 X 4) Ry 1
18 2101157 Guide Block Holder TXHA REARILS 1
19 2101158 Lower Trimming Knife Guide Block THAARE 1
20 2101164 Lower Trimming Knife Driving Link THEEY 1
21 170010 Screw(M4-0.7 X 4) kxy 1
22 2101159 Lower Trimming Knife Pushing Plate =~ THE&/\*% 1
23 2101166 Driving Link Presser EREyY /T 1
24 2101165 Oil Wick Clamp SHSIE X 1
25 001196 Screw(1/8-44 X 6) Exy 1
26 310011 Felt Zxlbbk 1
27 007623 Screw(9/64-40 %X 5.3) kxy 2
28 2151001 Suction Pipe Support BoABEERS & 1

AZF8500G



26

KT1 DEVICE(2)

AZF8500G



4 KT1 DEVICE(2)

KT1 & & (2)

26

Ref.No Parts No. Description m 4 Amt. Req
1 0094491 Cord Clamp(¢ 34-2N) d—Ro3v7 2
2 110012 Screw(M4-0.7 X 5) kxy 3
3 1200347 Rotation & Fabric Detector Switch,C.Set /R—JLIC - HXBX 1 v F(#8) 1
4
5 1200141 Rotation Detector Unit R—ILIC(%8) 1
6 0035722 Cord Bushing d—KR7yva 1
7 2101124 Cord Bushing d—-R7vva 1
8 1070151 Connector(9P) aAx9 4 1
9 110001 Screw(M4-0.7 X 5.4) Exy 2

10 110102 Screw(M2.5-045 X b) IEx3 2
11 300007 Washer Ty 2
12 110013 Screw(M4-0.7 X 8) =87 2
13 0063612 Cord Clamp(¢ 6.8-4N) A—ko527 1
14 2101113 Cloth Plate JOX7L—bh 1
15 0011995 Insulating Plate MR 1
16 2101043 Qil Cooling Fan Magnet Unit T7FURTRY ) 1
17 0011709 Control Box Stay IRy VR R T 1 2
18 006905 Wood Screw(¢ 5.1 x 20) Ky 4
19 0011323 Control Box, Complete Set TEEEE (fA) 1
20 0011324 Power Board BIRER 1
21 0011970 Control Board FIEEAR 1
22 0011974 Voltage Regulator EBEIC 1
23 0033939 Hose Band(1/4 inch) R—=ANRV K 1
24 0033932 Joint JaAfrhk 1
25 0022404 Air Hose(3.8 x 6 x T000mm) IFPR—X 1
26 0010310 Venturi Pipe Unit RyF 1 UEMH) 1
27 0022392 Air Hose(12 x 18 X 1000mm)}) IFPiR—A 1

AZF8500G



27

C DEVICE

13

s © <
% 6@@%@@@@&“

P
&

/

P

—f %’
7

4.,

AZF8500G



C DEVICE CEiE 27
e
Ref.No Parts No. Description m A Amt. Req
1 2109932 C Device, Complete Set CH&EE(HE) 1
2 0033939 Hose Band(1/4 inch) IR—RINV R(1/4 1 2 F) 1
3 1094011 Hose Nipple(¢ 8-PT1/8) R—=RZw Il 1
4 1097000 Regulator(AR2000-01BG) L£al—% 1
5 009960 Screw(M5-0.8 X 186) kxy 2
6 000669 Washer A 4
7 000600 Spring Washer A7V T Tvoy 2
8 000009 Nut Fvhk 2
9 1097001 Regulator Support L% 2 L—FEfIR 1
10 006905 Wood Screw(¢ 5.1 X 20) AR 2
11 0010263 Connector(¢ 6-PT1/8) ARV S 1
12 1096000 Air Hose{4 x 6 X 2000mm)} I7iR—RA 1
13 1298000 Air Valve, Complete Set T7/NILT(HR) 1
14 0033938 Collar(6.4 x 13 X 19mm) IFZINILTEBNER AT — 1
15 005040 Screw(11/64-40 X 85) Ry 5
16 0033937 Return Spring TFZINILVTHBNR 1
17 0033936 Air Valve Holder IFZNNLTREE 1
18 0033935 Air Valve Stop ITF/INILTZ b v 1
19 000334 Nut Fvhk 1
20 005505 Adjusting Screw(11/64-40 X 16) SRRy 1
21 1090133 TAC Valve, C. Set TAC /UL T (#8) 1
22 0010052 TAC Valve TAC /LT 1
23 000623 Gasket Ry F> 2
24 0010112 Joint({¢ 6-M5) = 2
25 0010290 Connector(¢ 6-PT1/8) BF 1
26 0010310 Venturi Tube RyFa1UE 1
27 003940 Hose Band(3/8 inch}) R—R/X R(3/810VF) 2
28 1096004 Air Hose(12 X 18 x 1500mm) ITFPIR—RA 1
29 1096005 Air Hose(12 x 18 x 500mm) I7R—R 1
30 0011987 UL Clamp uLoss>7 3
31 009814 Wood Screw(¢ 3.1 x 20) RRY 3

AZF8500G



28

SC10 DEVICE

AZF8500G



@ SC10 DEVICE SCI0%&E 28

Ref.No Parts No. Description m & Amt. Req
1 2151067 » Lint Removal Pipe EENAT 1
2 2151066 Pipe Clamp A TERINY R 2
3 110094 Screw(M4-0.7 X 6) =) 2
4 2151059 Blowing Hole Screen W OR 1
5 2151057 Wind Guide Plate(Front) AZRAR(ED) 1
6 110001 Screw(M4-0.7 X 54) k=xy 2
7 2151058 Air Deflector BERER 1

AZF8500G



29

EXTRA PARTS(1)

AZF8500G-A4 for Small Type Presser Foot(/NEUHT)

AZF8500G-A-10
for Angled Type(faA X )

AZF8500G-A-10
for Flat Type(FEA X )

AZF8500G-C-10
for Angled Type(AX4 X )

AZF8500G-C-10
for Flat Type(EA X A)

AZF8500G




@ EXTRA PARTS(1) ROE (1) 29
1
RefNo Parts No. Description m A Amt. Req
1 2127635 Presser Foot, C. Set(A4) BT HR) 1
2 2127671 Presser Foot Hinge Hikyvy 1
3 004351 Screw(9/64-40 X 7) xRy 1
4 2127670 Presser Foot Spring FINX 1
5 003637 Screw(1/8-44 x 2.5) =% 1
6 2127645 Presser Foot(Front/Rear) Unit HI(F0 - #)(8) 1
7 0027150 Presser Foot Hinge Pin Brbeyytdy 1
8 0026142 Presser Foot Chain Shield ZRIPT 1
9 004237 Screw(3/32-56 x 2.6) ExY 1
10 2129098 Top Feed(Diacut) XV F1vhHY ) 1
11 2127636 Presser Foot, Complete Set(C5) I (%8) 1
12 2127672 Presser Foot Hinge Breyy 1
13 2127646 Presser Foot(Front/Rear) Unit HL(ET - B)H) 1
14 2129099 Top Feed Dog(Diacut) EEV(FATVHY ) 1
15 2129084 Top Feed Dog ExY 1
16 2129087 Top Feed Dog ExEY 1
17 2129085 Top Feed Dog x 1
18 2129089 Top Feed Dog Eaxy 1

AZF8500G



30
EXTRA PARTS(2)

AZF8518-A4

1

AZFR8520G-AYGDA

22

13

AZF8500G



@ EXTRA PARTS(2)

REm(2)

30

RefNo Parts No. Description m % Amt. Req
1 2127511 Presser Foot, C. Set(A4) #I () 1
2 2127602 Presser Foot Hinge Breyvy 1
3 004351 Screw(9/64-40 X 7) =8 1
4 2127603 Presser Foot Spring BI/INER 1
5 003637 Screw(1/8-44 X 2.5) = 2
6 2127531 Presser Foot{Front/Rear) Unt HIE - B0 1
7 0026140 Presser Foot Hinge Pin i i ) 1
8 2127604 Presser Foot Spring(Smail) ISR 1
] 280002 Screw(3/32-56 x 2.4) Y 1

10 2129052 Top Feed Dog XY 1
11 2127675 Presser Foot, C. Set(A4) IR 1
12 2127692 Presser Foot Hinge Hreyy 1
13 004351 Screw(9/64-40 X 7) bxry 1
14 2127694 Presser Foot Spring IR 1
15 009730 Screw(1/8-44 x 5.3) IRy 1
16 2127680 Presser Foot(Front/Rear) Unit B - &6 1
17 004136 Screw(1/8-44 X 2.7} ji=S7 1
18 280004 Screw(3/32-56 x 24) kxy 1
19 2129065 Top Feed Dog(Front) L3xV (&h) 1
20 2129066 Top Feed Dog(Rear) XU () 1
21 110033 Screw(M3-0.5 X 6) Y 1
22 2127677 Presser Foot, C. Set(AY6) #HI(HE) 1
23 2127682 Presser Foot{Front/Rear) Unit BI(a1 - &) 1

AZF8500G



Fully-submerged Setting

“ &1

12

&1

&—11
&—12

EXTRA PARTS

AZF8500G




MICELLANEOUS SUPPORTING BOARD

2T RE R

31

RefNo Parts No. Description o A Amt. Req
1 2150212 Belt Cover NIk FIIR— 1
2 110015 Screw(M4-0.7 X 25) =87 2
3 2150213 Supplementary Belt Cover ~NIL SRR — 1
4 110013 Screw(M4-0.7 X 8) Exy 2
5 2100339 Supporting Board ZTR 1
6 000070 Hanging Nut mUFvhbk 4
7 009861 Hanging Bolt(Semi-submerged only) B UMRIL~FHEHXDH) 4
8 2101450 Spacer(15mm) RTRANR—Y 4
9 2101451 Spacer(5mm)(See the below) STRANR—H (TRER) 4

10 0020064 Supporting Board Rubber Cushion SR T LR 8
11 000162 Washer(Semi-submerged) 7wy (3EHIN) 4
11 000162 Washer(Full-submerged) 7w v (&) 20
12 000016 Nut{Semi-submerged) Fv MMETL) 8
12 000016 Nut(Full-submerged) +v MMEILR) 20
13 2100375 Chute(Upper) Support 32— MMEYEUTR 1
14 005624 Screw(M4-0.7 X 10} Ry 4
15 2100337 Chute(Upper) Va—hLE) 1
16 2100338 Chute({Lower) 2 a— KT 1
17 009864 Hanging Bolt(Full-submerged only) BURILNEAEADH) 4
18 009871 Bolt(Full-submerged only) R~ ERERDH) 4
19 0020057 - SupportingBoard Connector(Full-submergedonly) 27 kX TR (£LH D H) 2
20 0020045 Supporting Board Sleeve(Full-submerged only) R A Y — 7 (&L D) 2
21 2100336 Supplementary Chute Cover ¥ a— hEEBh AN — 1
22 000538 Washer AV 1
23 140011 Wing Bolt(M4-0.7 X 6) FaomILk 1
24 2100374 Chip Receiver(Semi-submerged only) tIEZ7 (LD H) 1
25 350007 Wood Screw(¢ 3.5 X 16) ARy 2
26 0020078 Idler, C. Set{for Left Footing Pedal) 74 RS (#E) 1
27 0020077 ldler Support 71 RSEAHK 1
28 009992 Screw(M4-0.7 X 10) Ry 2
29 0020076 Idler F1RZ 1
30 009995 Screw(M3-0.5 X 5) Ry 2
31 2160018 & Timming Gauge BAZTTF—= 1

Note : Not necessary when the thickness of Table is 45mm.
() F—7NOEI45mmO & FIFARE,

AZF8500G



32

1-1

1-2

AZF8500G



THREAD STAND

e
<t
i)y

w
N

RefNo Parts No.

Description

m

Amt. Req

1-1 9620695

Thread Stand, C. Set(5 Spools Type)

Rira (1) (5FRA)

1-2 9620696

Thread Stand, C. Set(6 Spools Type)

RirE (M) (6AFRA)

1
1
2 9620631 Column Cap A hFvyv/ 1
3 9620870 Column Pipe(Upper) AZ LA 7(L) 1
4 9620689 Thread Guide Holder(Large) 4 RRILT(K) 1
5 911002 Screw(M4-0.7 x 20) Exy 1
6 911001 Screw(M4-0.7 X 12) Exy 3
7 910001 Nut Fw bk 4
8 9620673 Column Pipe Connector a5 LA TH#RF 1
9 911006 Screw(M5-0.8 X 13) =7 2
10 910000 Nut Fv bk 7(8)
11 9620675 Column Pipe(Lower) a5 LA 7(T) 1
12 930052 Washer A 1
13 930053 Spring Washer ATV T Ty oy 1
14 910003 Nut(M16-1.5) vk 1
15 9620702 Thread Hanger(2 Spools Type) ALy RNV ARERR) 2
16 9620703 Thread Hanger(3 Spools Type) Ly RNV HBERE) 2(4)
17 9620700 Thread Eyelet FALLy kK 5(6)
18 9620688 Thread Hanger Holder 2L w RNAYAREF 4
19 911060 Screw(M6-1 X 15) bRy 4
20 9620691 Thread Guide Arm AR —A 1
21 9620690 Thread Guide Holder(Small) HA RIRILZ () 1
22 9620665 Thread Guide(5 Spools Type) AL w RAA RBEARE) 1
23 9620678 Spool Cushion R7=Noyayv 5(6)
24 9620679 Spool Pin R T7—=)L#h 5(6)
25 9620680 Spool Mat A=y 5(6)
26 9620681 Spool Seat Disc =4 m 5(6)
27 930055 Spring Washer ATV T Ty Iy 5(6)
28 9620666 Thread Guide(6 Spools Type) 1

ALy RAA ROGFRRE)

AZF8500G



33

WARNING [ABEL ZEH X)L

LABEL Parts No. Description
NIV T RE2
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
F- - -3
AEE
BB TIHHZET D,
Z2RBEREEDUT B e
- 390143 | EEEESNIL
ERERETHT L. wRfF
%ﬁ’éwﬂtb‘b\ 71N
U RE >/ PEIO3SIR,
RIRVHEEETDI L,
gAY DT,
ADANGR| %7 Siae v
- o DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e
supply and wait BETESNIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—AIN)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
EBlERARRTINIIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
,7- ﬁ 5$ e =P
CAUTION THEESNIL
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

et e o
EREESNIL




LIST of MAIN SPARE PARTS
(EE&BmIYRAR)



AZF8500G class LIST of MAIN SPARE PARTS(ZEHSY X k)

Main Parts|{Needle Presser Presser Presser Presser
Clamp Foot, Foot Foot(Front/ Foot Spring
C. Set Hinge ) Rear) Unit (Large)‘
Models &t 1k A D HIE Y [ I@E- RG] BT /ARCR)
AZF8500G—-A4DF-10 2159111 2127620 2127602 2127660 2127643
A4DA-10 /4 " " " "
C5DF-10 2159112 2127622 2127612 2127662 2127644
C5DA-10 " " " " "
AG6DF-10 2159111 2127627 2127602 2127664 2127643
Y6DF-10 2169106 2167180 " 2167181 "
AZF8518G-C5DF 2159112 2127513 2127612 2127533 —_—
AZF8520G-AY6DF 2169111 2127623 2127602 2127663 2127643
AY8DF » 7" " 17 " "
Presser Foot(Upper)| Presser Foot(Front)
HI(L) i:: B )
CATDA-1 2169115 2167200 2167215 (2167200 2127507
resser Foot(Rear)
BIER)
2127570
AZFR8500G-C5DA 2159112 2127676 2127693 2127681 —_—




34

Stitch Differential Main Auxiliary Top Upper Lower

Plate Feed Dog Feed Dog Feed Dog Feed Dog Looper Looper
g1k B 33, IhEY EixEY EL— TIL—
2108050 2109050 2109051 2109052 2129086 2129300 2109347

1/ " " " 2129082 14 1/
2108076 2109055 2109056 " 2129088 " "

1/ " 17 " 2129083 17 "
2108056 2109057 2109051 " 2129086 " "
2168001 2109050 " " " " "
2108076 2109055 2109056 " 2129051 " "
2108058 2109057 2109051 " 2129086 " "
2108057 2106023 ” " " " "
2128609 2106016 2106017 2109082 2129070 " "

Top Feed Dog(Front)
L EDED
2108076 2109055 2109056 2100052 (2129065 " "
EFEJY3ER)

2129066




35

INDEX
AZF8500G Page =1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000009 27 8 000644 1 5 004136 23 19
000010 2 6 000644 4 28 004136 30 17
000010 4 52 000653 4 38 004139 24 14
000014 4 67 000663 11 12 004139 25 14
000014 12 35 000665 11 2 004150 19 7
000016 31 12 000665 17 5 004237 29 9
000016 31 12 000665 22 22 004314 24 3
000035 6 26 000665 23 5 004314 25 3
000035 13 35 000669 14 6 004351 8 37
000070 31 6 000669 27 6 004351 11 25
000162 31 11 000687 10 48 004351 17 13
000162 31 11 000688 7 27 004351 18 3
000172 19 6 000690 14 34 004351 19 25
000177 4 9 000726 1 36 004351 20 16
000177 20 7 000740 13 31 004351 23 15
000177 22 7 000750 9 11 004351 29 3
000178 4 7 000755 10 20 004351 30 3
000178 20 b 000779 12 31 004351 30 13
000178 22 5 004404 8 44
000182 4 48 001123 1 4 004404 22 41
000240 24 11 001123 2 37
000240 25 11 001196 19 14 005036 19 11
000280 11 26 001196 24 25 005040 27 15
000322 4 29 001196 25 25 005049 11 14
000334 19 8 001203 2 21 005075 1 30
000334 27 19 001225 19 15 005112 24 10
000393 6 45 001230 24 4 005112 25 10
000419 16 30 001230 25 4 005345 6 31
000444 2 9 001331 19 16 005505 27 20
000456 16 41 001331 19 38 005550 9 30
000487 8 14 005550 10 3
000488 22 18 003636 5 24 005624 31 14
000494 4 69 003637 T 10
000526 5 .25 003637 2 23 006035 4 27
000528 14 38 003637 6 23 006094 22 39
000531 8 45 003637 10 12 006816 1 22
000531 22 31 003637 11 22 006861 16 29
000533 10 8 003637 19 27 006905 26 18
000538 11 8 003637 20 22 006905 27 10
000538 31 22 003637 22 45
000554 11 15 003637 29 5 007623 24 27
000561 14 39 003637 30 5 007623 25 27
000567 6 48 003638 19 21 007627 6 51
000567 16 6 003655 15 21
000600 27 7 009604 9 9
000623 27 23 003940 27 27 009730 23 17
000629 12 26 009730 30 15

000629 21 20 004106 10 7 009747 10 62



INDEX

AZF8500G Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
009814 27 31 0020271 8 43 0026142 29 8
009853 4 50 0020350 11 16 0026236 19 37-1
009861 31 7 0020350 14 44 0026237 19 37-3
009864 31 17 0020401 15 32 0026238 19 39
009871 31 18 0020491 17 2 0026239 19 1
009960 27 5 0020491 23 2 0026240 19 5
009992 31 28 0020496 7 13 0026241 19 4
009995 31 30 0020538 14 36 0026242 19 2
0020538 16 44 0026243 19 3
0010052 27 22 0026246 19 40
0010112 27 24 0021735 3 27 0026250 19 42
0010263 27 11 0026251 19 41
0010290 27 25 0022215 4 16 0026413 9 22
0010310 26 26 0022392 26 27 0026418 10 38
0010310 27 26 0022404 26 25 0026427 11 18
0022435 19 12 0026428 11 20
0011323 26 19 0022436 19 13 0026429 11 24
0011324 26 20 0022447 19 9 0026430 11 19
0011709 26 17 0022448 19 10 0026431 11 28
0011970 26 21 0022963 19 20 0026434 11 17
0011974 26 22 0022981 19 18 0026438 11 21
0011987 27 30 0022982 19 22
0011995 26 15 0027130 19 37-2
0023234 10 16 0027131 19 37-4
0013208 15 24 0023473 15 40 0027150 29 7
0020004 1T 15 0024083 4 4 0030255 4 13
0020005 1 16 0024083 20 2 0030748 16 27
0020016 2 22 0024083 22 2
0020045 31 20 0024084 4 3 0031111 4 8
0020051 3 29 0024084 20 1 0031111 20 6
0020057 31 19 0024084 22 1 0031111 22 6
0020064 31 10 0024095 2 25 0031831 16 9
0020076 31 29 0024156 4 14
0020077 31 27 0024157 4 5 0032604 6 34
0020078 31 26 0024302 10 22 0032646 9 8
0020118 4 6 0024446 2 20 0032879 1 23
0020118 20 4 0032919 7 24
0020118 22 4 0026075 10 9 0032952 4 12
0020123 4 43 0026081 9 21 0032962 4 11
0020124 4 45 0026081 10 11 0032971 20 3
0020125 4 46 0026099 9 23 0032971 22 3
0020126 4 47 0026140 8 39
0020137 1 29 0026140 17 15 0033024 3 14
0020165 4 5] 0026140 18 5 0033024 9 25
0020166 4 54 0026140 19 29 0033104 9 29
0020167 4 49 0026140 20 18 0033104 10 2
0020218 3 28 0026140 30 7 0033627 1 24



INDEX

AZF8500G Page =3

Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(q) Parts No. PageNo. Ref.No. Weight{g)
0033932 26 24 110001 6 29 110033 23 12
0033935 27 18 110001 7 21 110033 30 21
0033936 27 17 110001 26 9 110035 4 63
0033937 27 16 110001 28 © 110035 7 12
0033938 27 14 110002 4 32 110035 10 45
0033939 26 23 110002 6 36 110035 11 9
0033939 27 2 110002 10 24 110036 5 13
’ 110002 12 36 110036 13 17
0034293 14 49 110003 2 28 110036 24 16
110004 10 47 110036 25 16
0035722 26 6 110004 15 3 110038 17 9
110004 22 34 110038 22 25
0063612 26 13 110006 6 18 110038 23 9
110008 4 40 110045 1 6
0068146 15 30 110008 8 8 110045 2 35
0068202 14 29 110009 4 18 110045 2 43
0068206 11 23 110009 6 27 110045 16 32
0068517 3 15 110009 11 6 110046 7 26
110009 12 12 110047 19 17
0077301 5 34 110009 13 14 110048 3 3
110009 19 19 110048 4 70
0080503 16 26 110011 6 33 110049 21 6
110012 T 12 110050 10 34
0093303 4 60 110012 2 11 110053 16 45
0093303 5 47 110012 3 9 110054 2 32
0093323 10 1 110012 7 18 110062 7 15
0093528 3 26 110012 10 43 110063 22 17
0093864 7 16 110012 26 2 110064 3 19
110013 1 33 110064 11T 29
0094491 26 1 110013 2 2 110064 15 2
110013 2 3 110065 8 22
0095027 14 8 110013 3 7 110068 24 6
110013 4 2 110068 25 6
100000 14 40 110013 4 23 110070 15 39
100001 1 13 110013 6 46 110071 12 17
100001 8 23 110013 11 3 110071 21 11
100001 10 55 110013 26 12 110073 4 37
100001 117 13 110013 31 4 110076 2 8
100001 20 11 110015 31 2 110091 4 42
100001 22 11 110016 1 18 110094 28 3
100002 14 5 110016 14 43 110102 26 10
100029 11 11 110017 14 45 110106 2 15

100044 13 38 110023 8 48

100072 15 19 110026 4 68 120001 9 2
100073 8 2 110026 15 47 120006 6 6
100074 10 52 110027 6 53 120006 7 6
110031 1 14 120006 9 7
14 26 120006 12 5

110001 4 25 110033



INDEX

AZF8500G Page =4
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref No. Weight(g)
120006 13 24 160001 15 12 280002 8 41
120006 14 2 160001 16 3 280002 17 17
120010 8 17 160001 24 17 280002 18 7
120011 9 27 160001 25 17 280002 19 31
120013 9 15 160002 6 4 280002 20 20
120013 10 6 160002 7 4 280002 30 9
120013 12 32 160002 12 23 280004 23 20
120017 1 28 160002 21 17 280004 30 18
120017 8 20 160003 6 8
120017 8 29 160003 7 8 300000 13 21
120018 13 29 160003 13 8 300000 14 4
120049 6 2 160003 15 43 300000 15 18
120049 7 2 160007 5 2 300001 15 23
120049 12 2 160007 8 26 300004 1 27
120049 13 2 160007 9 5 300007 26 11
120049 16 4 160007 14 21 300008 6 12
160007 15 10 300008 12 20
130001 12 16 160016 6 19 300008 13 11
130001 - 21 10 160024 13 5 300008 21 14
130002 15 15 160027 5 14 300032 13 36
130003 3 25 160033 22 37 300043 1 34
130003 15 49 300106 13 37
130026 4 35 170010 24 21
170010 25 21 310001 6 42
140000 14 17 170032 2 5 310005 6 40
140001 14 11 170041 10 58 310011 24 26
140002 13 12 170045 8 11 310011 25 26
140003 6 13 170047 8 15 310046 g9 33
140004 12 21 170048 10 59 310046 10 37
140004 21 15 170049 4 58 310047 10 15
140005 13 22 310054 10 31
140010 22 29 180002 15 37 310065 12 28
140011 31 23 180003 15 42 3710065 21 22
140013 17 6 180014 13 18 310068 10 21
140013 22 23 . 310069 10 19
140013 23 6 190000 4 53 310073 16 20
140014 7 30 190001 14 41 310081 16 48
140032 10 56 190002 4 44 3710089 6 16
190015 2 13 310089 12 24
150004 3 10 190016 4 10 310089 21 18
190016 20 8 310090 16 42
160001 1 8 190016 22 8 310105 4 21
160001 5 4 190039 11 10 310109 5 27
160001 8 34 190081 10 53
160001 9 19 190088 8 1 320008 6 47
160001 12 10 320008 16 11
160001 13 26 210009 12 30 320009 16 23

160001 14 33 320012 16 49



AZF8500G

Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weight(g)

INDEX

Parts No.

Page =5

Page No. Ref.No. Weight{g)

330000
330008
330008
330009

340045
340050

350007
390165
390166
390170
910000
910001
910003
911001
911002
911006
911060
930052
930053
930055
1070151
1090133
1094011
1096000
1096004
1096005

1097000
1097001

1200141
1200347

1298000

2020048

O ©O© W w

31

NN

32
32
32

32
32
32
32
32
32
32
26
27
27
27
27
27

27
27

26
26

27

11

17
16
12

4

36
6

25
17

18
16

21

12
28
29

N

ol

13

27

2049401

2100006
2100009
2100011

2100012
2100014
2100024
2100032
2100037
2100047
2100053
2100088
2100088
2100098
2100105
2100111

2100117
2100134
2100136
2100137
2100138
2100144
2100145
2100152
2100160
2100161

2100161

2100161

2100162
2100165
2100167
2100168
2100173
2100174
2100176
2100197
2100199
2100211

2100215
2100221

2100227
2100227
2100229
2100241

2100242
2100243
2100244

1

C OO NNNSNNNWNNNNOOODODODODOODO =000 0TWN—~WWwWoN—~ —— N~

35

2100248
2100249
2100249
2100251
2100251
2100252
2100253
2100256
2100257
2100259
2100262
2100263
2100264
2100266
2100267
2100269
2100271
2100272
2100275
2100276
2100277
2100278
2100279
2100280
2100281
2100283
2100288
2100289
2100318
2100336
2100337
2100338
2100339
2100349
2100349
2100353
2100353
2100354
2100354
2100369
2100374
2100375

2100404

2100410
2100412
2100413
2100414
2100417

14
13
14
14
15
14
14
14
14
14
14
14
14
14

14

14
14
5
15
15
15
15
15
15
15
15
14
15
3
31
31
31
31
17
23
17
23
17
23
16
31
31
4

o1 o1 O 01 O1

9
20
10

3
17
28
30
35
46
48
31
37
47
12
32
27
42
31
35
36
33
34
41
27
14
13
20
38

8

15
16
5
7
7
8
8
4
4
14
24
13
17
17
35
36
39

40



INDEX

AZF8500G Page =6
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
2100418 7 11 2100896 16 39 2101451 31 9
2100419 7 25 2100898 21 2

2100425 17 1 2100900 12 1 2106016 22 47
2100425 23 1 2100902 13 6 2106017 22 48
2100433 13 25 2100903 12 22

2100434 15 16 2100903 21 16 2108050 6 30
2100435 15 25 2100918 3 20 2108056 18 8
2100436 13 27 2100928 16 18 2108058 20 24-1
2100437 13 30 2100929 16 19 2108076 17 22
2100438 13 28 2100946 6 5 2108076 19 34
2100441 13 33 2100957 16 15 2108076 23 22
2100442 15 20 2100958 16 12

2100443 15 22 2100960 3 23 2109050 15 44
2100444 15 26 2109051 15 45
2100450 15 31 2101043 26 16 2109052 15 46
21004517 15 28 2101089 12 19 2109055 17 23
2100452 15 29 2101113 26 14 2109055 19 35
2100502 6 28 2101124 26 7 2109055 23 23
2100518 8 19 2101151 24 7 2109056 17 24
2100533 6 41 2101151 25 7 2109056 19 36
2100535 6 43 2101152 24 8 2109056 23 24
2100536 6 44 2101152 25 8 2109057 18 9
2100538 2 19 2101155 24 9 2109057 20 25-1
2100580 8 5 2101155 25 9 2109082 22 49
2100602 15 11 2101156 24 15 2109201 13 16
2100642 5 50O 2101156 25 15 2109210 6 b2
2100642 6 20 2101157 24 18 2109211 6 35
2100671 14 22 2101157 25 18 2109212 6 50
2100672 14 23 2101158 24 19 2109302 13 34
2100673 14 24 2101158 25 19 2109347 13 15
2100674 14 25 2101159 24 22 2109932 27 1
2100703 2 27 2101159 . 25 22

2100854 12 33 2101160 24 12 2110026 3 6
2100856 2 31 2101160 25 12 2110027 3 5
2100861 3 13 2101161 24 13 2110181 5 3
2100864 1 20 2101161 25 13 2110183 5 6
2100865 15 1 2101163 24 5 2110184 5 5
2100866 15 4 2101163 25 5 2110252 6 1
2100867 15 5 2101164 24 20

2100868 15 8 2101164 25 20 2120002 9 13
2100869 15 6 2101165 24 24 2120003 9 14
2100870 15 7 2101165 25 24 2120004 9 16
2100872 5 15 2101166 24 23 2120005 9 17
2100874 3 24 2101166 25 23 2120006 9 26
2100875 1 26 2101434 13 32 2120007 9 20
2100892 12 27 2101435 17 3 2120008 9 28
2100892 21 21 2101435 23 3 2120009 9 32
2100895 16 40 2101450 31 8 2120014 10 35



INDEX

AZF8500G Page =7
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) ‘
2120015 10 39 2120571 10 42 2127645 29 6
2120017 10 32 2120572 10 36 2127646 29 13
2120018 10 18 2120586 16 16 2127660 8 38
2120019 10 14 2120587 16 17 2127662 17 14
2120020 10 4 2120588 3 2 2127663 20 17
2120021 10 5 2127664 18 4
2120022 10 10 2121015 24 2 2127670 29 4
2120023 10 13 2121015 25 2 2127671 29 2
2120026 5 8 2121107 22 19 2127672 29 12
2120027 9 1 2121108 22 16 2127675 30 11
2120028 9 3 : 2121109 22 24 2127676 23 13
2120029 9 6 2121110 22 21 2127677 30 22
2120030 5 42 2121111 22 27 2127680 30 16
2120031 9 10 2121112 22 26 2127681 23 18
2120032 9 31 » 2121113 22 28 2127682 30 23
2120033 11 5 2121114 22 20 2127692 30 12
2120034 11 7 2127693 23 14
2120035 11 1 2126023 20 25b-2 2127694 23 16
2120036 11 4 2127694 30 14
2120037 10 50 2127507 22 30

2120038 10 51 2127511 30 1 2128507 20 24-2
2120045 8 28 2127513 19 23 2128609 22 46
2120053 2 39 2127531 30 6

2120055 2 36 2127533 19 28 2129050 20 23
2120062 2 34 2127570 22 38 21290561 19 32
2120063 3 1 2127578 22 40 2129052 30 10
2120067 10 23 2127602 8 36 2129065 23 10
2120071 5 45 2127602 18 2 2129065 30 19
2120072 5 48 2127602 20 15 2129066 23 11
2120073 5 46 2127602 30 2 2129066 30 20
2120074 5 43 2127603 30 4 2129070 22 43
2120075 5 44 2127604 8 40 2129082 17 10
2120082 9 18 2127604 17 16 2129083 17 20
2120083 9 24 2127604 18 6 2129084 29 15
2120093 10 26 2127604 19 30 2129085 29 17
2120095 10 29 2127604 20 19 2129086 10 49
2120098 2 42 2127604 30 8 2129087 29 16
2120112 10 30 2127605 19 26 2129088 17 19
2120130 10 25 2127612 17 12 2128089 29 18
2120131 10 17 2127612 19 24 2129098 29 10
2120132 10 33 2127620 8 35 2129099 29 14
2120136 10 41 2127622 17 11 2129200 20 12
2120138 2 40 2127623 20 14 2129200 22 12
2120139 2 4] 2127627 18 1 2129300 12 29
2120141 2 38 2127635 29 1 2129420 2 29
2120536 4 71 2127636 29 11

2120537 5 16 2127643 8 42 2150015 1T 11
2120570 10 40 2127644 17 18 2150017 3 18



INDEX

AZF8500G Page =8
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
2150018 2 4 2150084 12 14 2150207 16 22
2150019 7 20 2150086 12 13 2150210 1 2
2150020 7 17 2150088 21 7 2150212 31 ]
2150021 7 23 2150090 21 12 2150213 31 3
2150022 3 12 2150091 12 18 2150214 5 1
2150023 2 10 2150096 5 9 2150250 22 15
2150024 2 12 2150102 16 28 2150270 21 3
2150025 2 14 2150103 16 1 2150620 21 24
2150026 1 19 2150104 16 2 2150621 21 25
2150027 4 59 2150112 4 56 2150709 8 3
2150030 4 19 2150115 4 26 2150710 16 24
2150031 4 20 2150116 4 15 2150713 16 25
2150032 4 22 2150117 12 34
2150035 6 37 2150118 13 13 2157001 24 28
2150038 5 10 2150119 4 62 2151001 25 28
2150039 5 18 2150120 4 65 2151054 1 21
2150040 5 26 2150121 4 66 2151055 2 26
2150041 5 28 2150121 21 5 2151056 1 32
2150042 5 37 2150123 4 64 2151057 28 b5
2150043 5 20 2150124 4 24 2151058 28 7
2150044 5 32 2150125 2 7 2151059 28 4
2150045 5 33 2150130 12 11 2151066 28 2
2150046 5 29 2150131 4 33 2151067 28 1
2150047 5 30 2150132 4 57
2150048 5 23 2150134 21 4 2159111 6 21
2150049 5 22 2150139 8 24 2159112 17 21
2150050 5 49 2150142 8 16 2159112 19 33
2150051 6 17 2150145 8 4 2159112 23 21
2150052 6 9 2150150 6 49 2159113 20 21-2
2150053 6 10 2150151 4 41
2150057 6 24 2150154 8 13 2160014 2 1
2150058 6 25 2150162 4 31 2160015 10 44
2150060 7 9 2150163 4 55 2160016 10 46
2150063 15 9 2150164 20 9 2160018 31 31
2150064 14 1 2150164 22 9 2160020 4 36
2150065 14 18 2150165 4 39 2160026 10 60
2150066 14 19 2150166 13 4 2160027 10 61
2150067 15 48 2150167 4 30 2160028 10 54
2150069 3 22 2150168 13 23 2160029 8 30
2150069 5 38 2150169 13 19 2160030 8 32
2150070 12 6 2150170 13 9 2160031 8 31
2150074 21 23 2150172 20 10 2160032 8 25
2150075 12 8 2150172 22 10 2160033 8 21
2150075 14 7 2150173 4 34 2160035 16 36
2150079 12 37 2150180 5 11 2160040 16 37
2150080 12 25 2150201 16 7 2160045 16 46
2150080 21 19 2150202 16 21 2160046 16 47

2150082 21 8 2150206 10 2160050 12 4

—_
»



AZF8500G

Parts No. PageNo. Ref.No. Weight{g)

Parts No.

INDEX

Page No. Ref.No. Weight(g)

Page =9

Parts No. PageNo. Ref.No. Weight(g)

2160051
2160055
2160056
2160057
2160058
2160059
2160063
2160122

2167180
2167181
2167200
2167205
2167210
2167215

2168001

2169106
2169111
2169115
2169901
2169901

3100060
3100061
3100104
3100131
3100329
3100345
3100370
3100370
3100371

9620631
9620665
9620666
9620670
9620673
9620675
9620678
9620679
9620680
9620681
9620688
9620689
9620690
9620691

18

18
20
22
24
25

16
16

16
16

16
16

32
32
32
32
32
32
32
32
32
32
32
32
32
32

7
9
57
.
10
46
47
1

10
11
32
42
35
33

13

12
21-1
44

1

1

31
33

27

Z
35
34
38

8
13

2
22
28

3

8
11
23
24
25
26
18

4
21
20

9620695
9620696
9620700
9620702
9620703

32
32
32
32
32

1-1

1-2
17
15
16



yamato

POV VRERNE
YAMATO SEWING MACHINE MFG. CO,LTD.

P/N 9710064(P)
No. 2 Edited in 2004.6

(AZF8500G) Printed in Japan 2004.6.5H



	Contents
	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MECHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   TOP FEED MECHANISM(1)
	[P9]   上送リ機構(1)
	[P10] TOP FEED MECHANISM(2)
	[P10] 上送リ機構(2)
	[P11] TOP FEED MECHANISM(3)
	[P11] 上送リ機構(3)
	[P12] UPPER LOOPER DRIVING MECHANISM
	[P12] 上ルーパ機構
	[P13] LOWER & DOUBLE CHANING LOOPER DRIVING MECHANISM
	[P13] 下ルーパ及び二重環ルーパ機構
	[P14] FEED DRIVING CONTROL MECHANISM
	[P14] 前送リ調節機構
	[P15] FEED DRIVING MECHANISM
	[P15] 送リ機構
	[P16] LUBRICATING MECHANISM
	[P16]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P17] EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZF8500G-C5-10
	[P18] AZF8500G-A6-10, Y6-10
	[P19] AZF8518G-C5
	[P20] AZF8520G-AY6, AY8(1)
	[P21] AZF8520G-AY8(2)
	[P22] AZF8520G-CA7DA-1
	[P23] AZFR8500G-C5DA

	↓DEVICE/装置
	[P24] K1 DEVICE
	[P25] KT1 DEVICE(1)
	[P26] KT1 DEVICE(2)
	[P27] C DEVICE
	[P28] SC10 DEVICE

	[P29] EXTRA PARTS(1)
	[P29] 特注部品(1)
	[P30] EXTRA PARTS(2)
	[P30] 特注部品(2)
	[P31] MICELLANEOUS SUPPORTING BOARD
	[P31] 受ケ板関係
	[P32] THREAD STAND
	[P32] 糸立台
	[P33] WARNING LABEL
	[P33] 警告ラベル
	[P34] LIST of MAIN SPARE PAWTS
	[P34] 主要部品リスト
	[P35] INDEX
	[P35] 索引

